-®

A Textron Company

Service Parts Manual
ELECTRIC POWERED VEHICLE

634464

ISSUED AUGUST 2013 REVISED SEPTEMBER 2013






SERVICE PARTS MANUAL
48V ELECTRIC POWERED GOLF CARS

TXT FLEET
TXT FREEDOM

TXT SHUTTLE 2+2

STARTING MODEL YEAR 2014

DISCLAIMER: The E-Z-GO Division of Textron Inc. (E-Z-GO) reserves the right to incorporate engineering and design changes to products in this Manual,
without obligation to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically E-Z-GO, and therefore is subject to change without notice.
E-Z-GO DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and E-Z-GO SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES RESULTING FROM THE USE OF THE INFORMATION AND MATERIALS IN THIS MANUAL.

TO CONTACT US

NORTH AMERICA:

TECHNICAL ASSISTANCE & WARRANTY PHONE: 1-800-774-3946, FAX: 1-800-448-8124

SERVICE PARTS PHONE: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

INTERNATIONAL: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

E-Z-GO DIVISION OF TEXTRON INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906-3852

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at
a minimum of 30 day intervals.

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor,
manufacturer or lead smelter for recycling. For neutralized spills, place residue in acid-
resistant containers with absorbent material, sand or earth and dispose of in accordance
with local, state and federal regulations for acid and lead compounds. Contact local and/or
state environmental officials regarding disposal information.

Page ii



SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . ... e e \
AC CELERAT OR . .. A
BATTERY CHARGER. . . . e e e e B
B O DY . C
BODY - FRONT . . . Cc-1
BODY - MID SECTION . . .ottt e C-5
BODY - REAR . .. e c-7
BODY - ACCESSORIES. . ..o e e Cc-11
BRAKES . . D
ELECT RIC AL .o E
ELECTRONIC SPEED CONTROL . . .. e e e e e F
FRONT SUSPENSION AND STEERING . . . ... e e G
MOT OR .. H
REAR AXLE . o J
REAR SUSPENSION . .. K
SEATING . . . L
SEATING - CONVERTIBLE CARRIER . ... e L-1
SEATING AND BAG HOLDER - GOLF CAR. . .. .. e L-9
TOW B AR o M
PERMANENT . o M-1
CASUAL . M-5
WEATHER PROTECTION . .o e e e e N
WHEELS AND TIRES . . . oo e P

Page iii



N[O =)

Page iv

Service Parts Manual




This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the Illustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

Page v



1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation
on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part
depicted is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code. Locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below. Replace the last ** or XX with the
two digit color code.

CODE # DESCRIPTION CODE # DESCRIPTION
05 JACOBSEN ORANGE 105 JACOBSEN ORANGE (WITH LIGHTS)
11 BLACK 111 BLACK (WITH LIGHTS)
19 PATRIOT BLUE PEARL 119 PATRIOT BLUE PEARL (WITH LIGHTS)
20 INFERNO RED METALLIC 120 INFERNO RED METALLIC (WITH LIGHTS)
26 STEEL BLUE PEARL 126 STEEL BLUE PEARL (WITH LIGHTS)
31 METALLIC CHARCOAL 131 METALLIC CHARCOAL (WITH LIGHTS)
35 SAFETY YELLOW 135 SAFETY YELLOW (WITH LIGHTS)
36 IVORY 136 IVORY (WITH LIGHTS)
37 FOREST GREEN 137 FOREST GREEN (WITH LIGHTS)
38 BRIGHT WHITE 138 BRIGHT WHITE (WITH LIGHTS)
39 FLAME RED 139 FLAME RED (WITH LIGHTS)
41 ELECTRIC BLUE 141 ELECTRIC BLUE (WITH LIGHTS)
42 PLATINUM 142 PLATINUM (WITH LIGHTS)
43 BURGUNDY 143 BURGUNDY (WITH LIGHTS)
44 ALMOND 144 ALMOND (WITH LIGHTS)
51 SUNBURST ORANGE 151 SUNBURST ORANGE (WITH LIGHTS)
52 BRITISH RACING GREEN 152 BRITISH RACING GREEN (WITH LIGHTS)
74 BARLEY GOLD 174 BARLEY GOLD (WITH LIGHTS)
75 OASIS GREEN 175 OASIS GREEN (WITH LIGHTS)
76 JAVA BROWN 176 JAVA BROWN (WITH LIGHTS)

Page vii



o PEDAL BOX ASSEMBLY includes items 3 - 43

To Harness
from
Direction
Selector

Page A-1




@ ACCELERATOR PEDAL ASSEMBLY includes items 32 - 35

To Harness

from

Direction
Selector

Page A-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 613163 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 -43) ...ccociiiiiiieeeeeenreeeiee 1
2
3 25853G01 PEDAL BOX AND COVER ....coiiiiiiiiiiiiie e 1
4 25854G01 INDUCTIVE THROTTLE SENSOR.......cccoiiiiiiiiiieieee e 1
5 00983G01 SELF THREADING NUT, 3/16"......oiiiiiieiriee e 2
6
7 25857G01 PLUNGER SLEEVE......coi e 1
8 28443G01 PLUNGER ...ttt e e 1
9 28444G01 PLUNGER CAM ...ttt 1
10
11 73332G01 ACCELERATOR ROD .....ciiiiiiiiiiice et 1
12 00532G4 HEX NUT, 516" - 24 ...ttt 1
13 10385G4 CLEVIS YOKE (ADJUSTABLE) ..ottt 1
14 17677G2 SPRING RETAINER, 3/8" ...ttt 1
15 73046G01 COMPRESSION SPRING .....ooviiiiiiiiiiiieiieee e 1
16 17979G1 ACCELERATOR ROD BUSHING ........ccooviiiiiiiieeereee e 1
17 17677G1 SPRING RETAINER, 1/2" ...ttt 1
18
19
20 25861G02 MICRO SWITCH ...ttt 1
21 01050G01 TORX PAN HEAD PLASTITE SCREW, #4 - 20 X 5/8" LG ......ccvvvverenen. 2
22
23 620418 WIRING HARNESS (PEDAL BOX ASSEMBLY) ...oociiiiiieiee e 1
24
25
26 00684G6 PHILLIPS TRUSS HEAD MACHINE SCREW (SS), #8 - 32 X 3/4" LG .... 2
27
28 70116G02 ACCELERATOR PEDAL BRACKET ......ctiiiiiiiiee et 1
29 01051G01 PHILLIPS PAN HEAD SCREW, #8 - 16 X 1/2" LG ....ccvvvveeiiiieieeiiiiieeenn 4
30

Page A-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35) ........ 1
32 70125G04 ACCELERATOR PEDAL......otiiiiiiiie et 1
33
34 27512G01 ACCELERATOR PEDAL PAD.......cciiiiiiiiiiiiiicieeee e 1
35 16409G1 OVAL RIVET, 3/8" X 15/32" LG ...ttiiiiie et 6
36
37 17838G1 NYLON BUSHING .....ooiiiiiiiiiiii e 3
38 74432G01 PEDAL PIVOT PIN, 4.87" LG ...t 1
39 12064G6 PUSH NUT, 9/32" LD, oottt 1
40
41 10386G3 CLEVIS PIN, 5/16" X 13/16" LG ....eeeiiiiiiiieeeeiiieee et 1
42
43 10387G3 COTTER PIN, 3/32" X 3/4" LG .eeee it 1
44
45 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X .8" LG...cceiviiiiieiiiiiieeniiiieee e 4
46 70135G01 PEDAL PIVOT COVER......coctieii ettt 1

Page A-4



Page B-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 632874 48V BATTERY CHARGER, 3 METER CORD ......ccciiiiiiiiieee e 1
2 632877 48V BATTERY CHARGER, 5.5 METER CORD ......cccccoiiiiiieiiiec e 1
3 605834 NYLON CLAMP, 36" (NOT ILLUSTRATED) ......uvvieiiiiiiiieiiiieee e 1

Page B-2



BATTERY CHARGER

Page B-3 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 632881 WORLD CHARGER, 48V, 3 METER CORD ......ccccciiiiiiiiiieeereee e 1
2 632882 WORLD CHARGER, 48V, 5.5 METER CORD .......ccociviiiiiiie e 1
3 605834 NYLON CLAMP, 36" (NOT ILLUSTRATED) ......uvvieiiiiiiiieiiiieee e 2

Page B-4



Apply to
inside of cowl

Page C-1




Page C-2



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 628017 IP ASSEMBLY (INCLUDES ITEMS 2 = 6) c.evvviiiiiiiiieeiiiieie et 1
2 628010 IP ASSEMBLY WITH COMPARTMENT ..ot 1
3 628024 BALL HOLDER (DRIVER SIDE) ......ccciitiitiiiieeee e 1
4 628026 BALL HOLDER (PASSENGER SIDE) .....cuvviiiiiiiiiiie i 1
5 00614G5 PHILLIPS PAN HEAD TAPPING SCREW, #8 - 18 X 5/8" LG .........c........ 4
6 71364G02 'J’ TYPE SPEED NUT, #8 - 15 X .198" LG ...cettiiiiiiiiiiiiiiiii e 5
7
8 628023 CUP HOLDER ...ttt e e e e e e e e 1
9 71115G01 TRIM = LDPE ...ttt e 2
10 71055G01 RIVET, 3/16" X .985" DIA ..ottt a e e 11
11 608290 PHILLIPS PAN HEAD TAPPING SCREW, #10 - 16 X 3/4" LG ......cccvveerrnnnnn. 5
12 625240 SAFETY LABEL ...ttt 1
13
14
15
16 619730G0OXX| COWL (see COLOR CODES in HOW TO USE S€ection)........ccccvvvveeeeeeiesiiinnnns 1
17 71055G01 RIVET, 3/16" X .985" DIA ..ottt a e 7
18 10570G11 RIVET (SS), 3/L168" X .70 ettt ettt eaa e e e e 2
19
20
21
22 619730G1XX| COWL WITH OPENINGS FOR LIGHTS

(see COLOR CODES in HOW TO USE SE€CLON) ......uuiiiiiiaeeeiiiiiiiiieieeaeaeeennn 1
23
24
25 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG (WITH TOP)....cceiiiiiiiiiiiiiiieieeeeeee 2
26 00571G2 FLAT WASHER, 5/168" ...ttt e e e e e 2
27 71781G02 VINYL TAPE ..ottt e e e e 2
28 71056G01 MACHINE SCREW, 5/16" - 18 X 0.62" LG (WITHOUT TOP) .......cccccvvvreernnne. 4
29 00570G2 FLAT WASHER, 5/168" ...ttt aa e e e 4
30
31 624607 FRONT SHIELD ..ot 1

Page C-3




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
32 627769 SHIELD BRACKET ..o 1
33 70725G02 FRONT SHIELD BRACE ..o 2
34 14390G4 PLASTIC INSERT LOCK NUT, 1/4" = 20......coetveeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeenees 2
35 | 01038G01 SWAGEFORM SCREW, 1/4" - 20 X 11/16" LG w...eoveeeeeeeeeeeeseeeeseeeeeneee. 4
36 15058G1 RIVET, 3/16" X 45" LG .vvoveoeeeeeeeeeeeeeeeeeee e e eeeeeeeeeee e seeeenee e 2
37 16469G1 FLAT WASHER, 14" ... oo 2
38 | 00414G6 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG ...veoveeeeeeeeeeeeeeeeeeee oo 2
39
40 606405 E-Z-GO NAMEPLATE .....oooovoeeoeeeeeeeeeeeeee oo ee e 1
41
42 627561 REFLECTOR (DRIVER SIDE) (FREEDOM & 242) ........ovvooveeeeeeeeereeeenenn. 1
43 627562 REFLECTOR (PASSENGER SIDE) (FREEDOM & 2+2)........covvvvveeverenenn. 1
44
45 634329 BUMPER ASSEMBLY ......oeoieeeeeeeeeeeeeeeee e s eeeeeeeeeeessees s eeseeeeee s 1
46 625208 BUMPER BRACE ......oooeeeeeeeeeeeeeeeeeeeeeee e ee s ee e eee e 1
47 625202 BUMPER SUPPORT WELDMENT ... 1
48 627566 TAPPING SOCKET SCREW, 1/4" - 20 X 1.60" LG.......vvooveereseeeerreesreesesnes 3
49 627565 FLAT WASHER (SS), L/4" w.eoeeoeeeeeeeeeeeeeeeeeeeee e ees e 3
50 71055G01 RIVET, 3/16" X 985" DIA .....ccoiveeeeeeeeeeeeeeeeeeeseeeeeeeeeeeesees e eeee e seeeeneeseee 2
51 | 00734G1 PLASTIC INSERT LOCK NUT, 7/16" = 14.......ooooveoeeeeeeoeeeeeeeeeeeeeee e 5
52 | 00463G11 HEX HEAD BOLT, 7/16" = 14 X 1 5/8" LG ...vvevveeveeeeeeeeeeee oo 5
53
54 | 75459G01 GLOVE BOX (DRIVER/PASSENGER SIDE).........ooieeeieeoseeeeeeseeeeseeseeenee. 1
55 75459G02 GLOVE BOX (DRIVER SIDE)........veieeoeeeeeeeeeeeeeeseeeeeeeee e eeee e, 1
56 75459G03 GLOVE BOX (PASSENGER SIDE) ......vooveoeeeeeeeeeeeeeeeeeseesee e, 1
57
58 634299 JACK NICKLAUS NAMEPLATE .....coveeveteeeeeee oo eeeeeeseeeeee e eeeeseeeeees s 1
59 634297 ARNOLD PALMER NAMEPLATE .....o.ooovoiveiee oo 1

Page C-4



Page C-5



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70662G01 UPPER FLOORPAN ....oooiiiiiiiiie ettt 1
2 70451G01 LOWER FLOORPAN ....ooiiiiittet ettt 1
3 70452G01 ACCESS COVER... .ottt 1
4 14601G11 RIVET, 3/16" X 9/16" LG, ALUMINUM .....cccoiiiiiiiiiiiieiiiee e 16
5 634355G01 FLOORMAT ..ttt e s e e 1
6 634355G02 FLOORMAT WITH HORN HOLE (FREEDOM & 242) ......coocvviiiieieiiieeineee 1
7
8
9 70441G01 SEAT FRAME ... oot 1
10 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG....cccvvvvieiiiiiees e 4
11 70046G02 BATTERY RACK WELDMENT ..ot 1
12
13
14 70244G03 SPLASH PANEL ...ooiiiiiiiiii et 2
15 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG....cccvvvvieiiiiiees e 8
16 72910G01 CORROSION PATCH (NOT ILLUSTRATED) ...ceiviiiiiiieesieee e 2
17
18 635054G02 FENDER LINER (PASSENGER SIDE)......cccoiiiiiiieiiiiiiie e 1
19 635054G01 FENDER LINER (DRIVER SIDE) ....ccciiiiiiiiiiiiiiiiie ittt 1
20 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG....oeviiiiiiieee e 8
21
22
23 70200G01 TRUSS HEAD HEX SCREW, 3/8" - 10...cccciiiiiiiiiiiiiiee e 2
24 00559G8 FLAT WASHER, 5/8".....eiiiite ettt 2
25 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG ....evviiiiiiiii e 2
26 11098G6 PLASTIC INSERT NUT, 5/16" - 18....cciiiiiiiiiieiiiiie ettt 2

Page C-6



o REAR BODY (WITHOUT TAILLIGHTS) includes items 3 - 11

0 REAR BODY (WITH TAILLIGHTS) includes items 3 - 11

Page C-7




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 625272G0XX| REARBODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3-11)

(see COLOR CODES in HOW TO USE SECHON) .....ccooveeirieeenrieeeneeeeniree e 1
2 625272G1XX| REARBODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3-11)

(see COLOR CODES in HOW TO USE SECtION) .....ccceeeeiiiiiiiieiiieeeee e e e e e 1
3 624374 BAGWELL LINER .. ..ot e e e e eeeeees 1
4 10570G10 RIVET (SS), 5/32" X 9/16" LG ...ttt 5
5 10570G11 RIVET (SS), 3/16" X .70" LG .. ieieiee et 4
6 10570G12 RIVET (SS), 1/4" X 916" LG ...ttt 4
7 633917 PLASTIC RIVET, /4" X 1" LG ..ttt 2
8 71320G01 ACCESS COVER ...ttt ettt sttt ettt 1
9 01107G01 TORX PAN HEAD SCREW, #8 X .63" LG .....uvtiiiiiiiiieiiiiiiiiiiiiieeeeeeee e 5
10 71609G01 SEAT HINGE PLATE ... .t eeaeeeees 2
11 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG ..ooiiiiiiiieiee e 2
12
13
14
15 71578G01 REAR BUMPER ... ..ot 1
16 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG ..eciiiiiiee ittt 4
17 00571G2 FLAT WASHER, 5/16".....cc ittt ettt 4
18 71514G01 BUMPER PLUG ...t e et e e en b 4
19 14601G17 RIVET, 3/16" X 9/16" LG, ALUMINUM ...ttt 4
20
21
22 71456G01 REAR BUMPER (242) ...ttt ettt a e e e e 1
23 71102G03 HEX HEAD BOLT, 1/4" - 20 X L 1/4" LG ..eutieieiiiaeeee et 2
24 71554G01 'Y TYPE NUT RETAINER, 1/4" = 20...ccciiiiiiiieei e 2
25 71451G02 REAR BUMPER (242) ..eeiiiiiiiiiie ettt ettt 1
26
27 615239 ROCKER PANEL WITH SILL PLATE (DRIVER SIDE) .....cceevviiiiiiiiiiiiiiiiieen. 1
28 617333 ROCKER PANEL WITH SILL PLATE (PASSENGER SIDE)........cccccccevnuvieen. 1
29 15058G6 BLACK RIVET, 3/16", ALUMINUM ......ccooiiiiiiiiiiiiiiie e 4
30 634161 HEXALOBULAR FLANGE BOLT, M6 - 1 X 34.5MM LG ......coovviiriiiiiiiiiiiinnnn, 4

Page C-8



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 601476 LOCK NUT, M6 = Lo 4
32 23726G4 SPACER, 5/16" ... eeeeeeeee e e ee e 4
33
34
35 613478 ) =107 I =18 = = OO 2
36
37 614386 DECAL, FREEDOM........omiveoieeoeeeeeeeseeeseeeeeeseeeeeee e ee e 2
38 625244 REAR REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2)

(NOT ILLUSTRATED) ....voovoeeeeseeoeeeees e eeees e ee e, 1
39 625246 REAR REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2)

(NOT ILLUSTRATED) ....veveeeeeeeeeeeeeseee e eeeeeseeeeeee e es e eeees e 1
40 627563 SIDE REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2).....c..cveevrereenenne. 1
41 627564 SIDE REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) .................... 1
42
43 614453 DECAL, 242 .ot e et ee et 2
44
45 604847 GOLDEN BEAR DECAL ... ee oo ee e, 2
46 604850 UMBRELLA DECAL ... 2
47
48 16816G2 RATCHET RIVET, 0.25" X 0.887"......coveieeieeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeees s, 6
49 625210 REAR SCUFF PAD (DRIVER SIDE) .......ouiveiveooeoeeeesoeeeeeeeeeeeeesee s, 1
50 625211 REAR SCUFF PAD (PASSENGER SIDE)..........oouoveooeoreoeeeoeeeoseeseeseneseee. 1

Page C-9




BODY - REAR

Notes:

Service Parts Manual Page C-10



o FOOTREST ASSEMBLY includes items 2 - 6

Items 1 - 14 are for use on N
. . |°
convertible carrier models only T

| Tol
e

VIEWED FROM
FRONT OF
VEHICLE 5 -

Convertible Carrier

TWO BAG ATTACHMENT

Q TWO BAG ATTACHMENT KIT includes items 18 - 21 S

Page C-11




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70361G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 6)...ccovcveiiieienieeesree e 1
2 70633G01 FOOTREST ..ottt 1
3 19859G1 END CAP, B/4" ..t 2
4 19853G1 END CAP, L e 2
5 610630 WARNING LABEL ..ottt 1
6 70362G01 RUBBER FLOOR MAT ...ttt 1
7
8 74126G01 VERTICAL FRAME SUPPORT (DRIVER SIDE) ....cccoveiiiieniiieee e 1
9 74126G02 VERTICAL FRAME SUPPORT (PASSENGER SIDE)........cccccvimiiiiiicieeneee 1
10 00427G6 BOLT, 3/8" - 16 X 1L 1/2" LG ..eeteeieiiiiee ettt 2
11 00560G1 FLAT WASHER, 3/8" ...ttt 10
12 00769G2 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG....uvviiiieeeiiei e 2
13 11098G5 LOCK NUT, 3/8" = 16 ...eeeiurieeiriiesiriee ittt 6
14 00426G8 BOLT, 3/8" - 16 X 1" LG .oiiiiiieiiieeiitiiee ettt ettt 2
15
16
17 75183G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 18 - 21)..cccccieiieeiireenee 1
18 75188G01 TWO BAG ATTACHMENT ....cutiiiiiiiiiiee et 1
19 22238G2 KNOB, 3/8" - 16 X 1 1/2" LG ..eiiiieiie ittt 1
20 17255G1 TEFLON WASHER, 5/16" ...t 1
21 75187G01 SUPPORT BRACKET ...ttt 1

Page C-12



Seat Back

SAND BUCKET KIT T
SAND BOTTLE DIVOT REPAIR KIT
Seat Back s —
Support =~ =

Reinforcing Plate
(Part of Holder)

@ SIDE BASKET KIT (ONE) includes items 23 - 25
@ SIDE BASKET KIT (TWO) includes items 27 - 29

CENTER BASKET KIT includes items 32 - 35

L

SIDE
BASKET
KIT

CLUB & BALL WASHER KIT

CENTER BASKET KIT

Q-

S

UB & BALL WASHER KIT includes items 45 - 48

Page C-13




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
22 75007G01 SIDE BASKET KIT WITH ONE BASKET (INCLUDES ITEMS 23 - 25)............ 1
23 75460G01 SIDE BASKET .ottt ettt 1
24 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG...otvveiiiiiiee it 3
25 00793G2 FLAT WASHER (SS), L/4" ...ttt 3
26 75007G03 SIDE BASKET KIT WITH TWO BASKET (INCLUDES ITEMS 27 - 29) .......... 1
27 75460G01 SIDE BASKET ..ottt 2
28 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG...oueveiiiiiieeiiieee e 6
29 00793G2 FLAT WASHER (SS), 1/4" ..ottt 6
30
31 75003G02 CENTER BASKET KIT (INCLUDES ITEMS 32 - 35)....ccuviiiiiiiiieeiiieee e 1
32 75461G01 CENTER BASKET ...ttt 1
33 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG....oevticeeiireeeiee et 2
34 00793G2 FLAT WASHER (SS), 1/4" ..ot 2
35 01105G01 TORX SCREW (SS), #10 - 14 X 5/8" LG ...eeveiiiiiiieeeiiiieeee e 2
36
37 634314 SAND BUCKET KIT (INCLUDES ITEMS 38 - 42) .....ccovviiieeiieee e 1
38 74845G01 SAND BUCKET WITHOUT LID.....ooiiiiiiiee e 1
39 74846G01 SAND BUCKET LID ..ottt 1
40 634181 MOUNTING BRACKET ...oiiiiiiiii ittt 1
41 74848G01 SAND SCOOP (NOT ILLUSTRATED)......ccciiiiiiiriieiiee e 1
42 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG....oeiiieeeiirieiiee e 2
43
44 627900 CLUB & BALL WASHER KIT (INCLUDES ITEMS 45 - 48) ......oovveiviiieeeeee 1
45 * CLUB & BALL WASHER .....oooiiiiie e 1
46 * CLUB & BALL WASHER WELDMENT .....ccciiiiiiiiiieee e 1
47 * HEX HEAD BOLT, 1/4" - 20 X 3/4" LG....otviiiiiiiieeiiiee et 2
48 * PHILLIPS PAN HEAD SELF TAPPING SCREW, #8 - 18 X 1" LG ........... 3
49
50 28660G01 SAND BOTTLE HOLDER ..ottt 1
51 600612 SAND BOTTLE ..o 1
52 614191 SAND BOTTLE HARDWARE KIT (NOT ILLUSTRATED).......cccceiiiiiieeeeee 1

Page C-14



MESSAGE
HOLDER

BOX COOLER
AND BRACKET

@ COOLER KIT includes items 57 - 59
RAKE ASSEMBLY

Page C-15




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
53 634624 MESSAGE HOLDER (ONE PIECE) ....coiitiiiiiiieesiie e 1
54 634347 MESSAGE HOLDER .....ooiiiiiiiiiie ettt 1
55
56 634319 COOLER KIT (INCLUDES ITEMS 57 = 59) ..coiiiiiiiiieiiiieee e 1
57 601366 BEVERAGE COOLER.......oiiiiiiiiii e 1
58 634154 COOLER BRACKET ..oiiieiiiiie ettt 1
59 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG....otveiiiiiie et 3
60
61
62 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 63 - 69) .....ccuvviiiiiiiiiien e 1
63 14736G2 RAKE HANDLE ... 1
64 14737G1 RAKE ..o 1
65 14934G1 SPACER .o 1
66 00130G8 PHILLIPS HEAD WOOD SCREW, #10-13 X 1"LG ...cccvveeiiiiiiiiiineee, 1
67 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG ...vviieeeiiiee e 2
68 11027G2 LOCK NUT, 1/4" - 20 ..iiceeeeeriee ettt ettt 2
69 25885G01 RAKE HOLDER ... ..ttt 1

Page C-16



@ ASH TRAY KIT includes items 93 - 96

Page C-17




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
70 75335G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 71 - 87) .cocveiiiveireeens 1
71 * TOP ASSEMBLY ..ottt 1
72 * BOTTOM ASSEMBLY ..ottt 1
73 17651G2 CLEVIS PIN, 5/16" X L 1/8" LG ....tiiieeiiiiiie ettt 1
74 28129G01 PUSH NUT, 5/16" ...t 1
75 17651G2 CLEVIS PIN, 5/16" X L 18" LG ...oeeiiieiiiiiieeiee et 1
76 17651G3 CLEVIS PIN, 5/16" X 1/2" LG ..ottt 2
77 00559G8 FLAT WASHER, 5/16" .....co i 3
78 28129G01 PUSH NUT, 5/16" ..ot 3
79 17651G1 CLEVIS PIN 3/8" X L L/4" LG oottt 2
80 00560G1 FLAT WASHER, 3/8" ...ttt 2
81 28129G02 PUSH NUT, /8" ..ottt 2
82 13728G1 RUBBER BUMPER .......ccoiiiiiiii i 2
83 14601G1 RIVET, /18" ...ttt e e 2
84 00559G5 FLAT WASHER, #10 ..ooiiiiiiiiiiiieee et 2
85
86
87 75130G01 WARNING LABEL .cciiiiiiii i 1
88
89
90
91
92 75109G03 ASH TRAY KIT (INCLUDES ITEMS 93 - 96) ...ccceiiiiiiieniiiiiee et 1
93 27731G01 ASH TRAY oottt 1
94 27736G01 GASKET ..ttt 1
95 75108G02 BRACKET ..ttt 1
96 00100G4 HEX HEAD TAPPING SCREW, #10 - 16 X 1/2" LG .....ccoviiviieiiieeeeee, 4
97 625920 SOLAR PANEL CONTROLLER (NOT ILLUSTRATED).....ccctciiiiiieieenireeeee 1
98 625921 SOLAR PANEL HARNESS (NOT ILLUSTRATED) .....ccvvteviiieiieie e 1
99 625922 SOLAR PANEL BATTERY HARNESS (NOT ILLUSTRATED)........cccccveevnenen. 1
100 625926 SOLAR PANEL (NOT ILLUSTRATED) ...cuuutiiiiiiiiiiite et 1

Page C-18



a BRAKE PEDAL ASSEMBLY W/O BRAKE LIGHTS includes items 2 - 10

@ COMPENSATOR ASSEMBLY includes items 112 - 121

Page D-1




TOP PULL

@ BRAKE ASSEMBLY, DRIVER SIDE includes items 55 - 60, 63
@ BRAKE ASSEMBLY, PASSENGER SIDE includes items 55 - 60, 64

0 BRAKE DRUM ASSEMBLY includes items 72 & 73 @ ?

o
Tension Pin K @ 7

Adjuster Assembly

Page D-2



BOTTOM PULL

@ BRAKE ASSEMBLY, DRIVER SIDE includes items 55 - 60, 63
@ BRAKE ASSEMBLY, PASSENGER SIDE includes items 55 - 60, 64

0 BRAKE DRUM ASSEMBLY includes items 72 & 73

Adjuster Assembly

—— TR
o=

g
i,

Page D-3




BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

@ BRAKE PEDAL ASSEMBLY (WITH LIGHTS) includes items 84 - 110

Page D-4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 10) ..t itieeeeeiitreeee et e e e e e 1
2 70681G01 TORSION SPRING ....ooiiiiiiiiiiiiiii e 2
3 70682G01 PIVOT PIN oottt e e e e 1
4 01071G01 PUSHNUT, 5/16" ...t 2
5 70259G02 BRAKE PEDAL ... 1
6 70611G02 PARK BRAKE PEDAL.......uttiiiiiiiiieiiiiii e 1
7
8 70257G01 SERVICE BRAKE PAD ....ooiiiiiiiie et 1
9 70256G01 PARK BRAKE PEDAL PAD ....coiiiiiiiiiiiiiiieeiin s 1
10 16409G1 OVAL RIVET, 3/16" X 7/16" LG ...oeeiiiiiiiie ittt 9
11
12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG ..eeiioiieiiiee e 1
13 70581G01 ACETAL FLANGED BUSHING .......coooiiiiiiniiiiniccn e 2
14 70676G01 TORSION SPRING ... 1
15 00643G1 FLAT WASHER, 3/8" ... ettt 1
16 11098G5 LOCK NUT, 3/8" = 16 ...eeeeiiiiierieesiree e 1
17
18 01038G01 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED) ......ccvvveeeiiiiiieeenns 1
19
20 12416G2 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED) ......coocevvvireeenee AR
21
22
23
24 28083G01 BRAKE COMPENSATOR BUMPER .......coviiiiiiiiee e 2
25 624690 BRAKE CABLE, 37.06" (DRIVER SIDE).......ccccoiiiiiiiiiiiee e 1
26 624691 BRAKE CABLE, 46.81" (PASSENGER SIDE) .......ccoviiiiiiiiiiiiiee e 1
27
28 01111G01 RETAINING RING (SS), 13/32" ...t 4
29
30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG ..ccciiiiiiiee ittt 3
31 10387G3 COTTER PIN, 3/32" X 3/4" LG ..oeieieeieeeie e 3

Page D-5



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

32

33

34 70601G01 KICK-OFF LINK .....voveeeeeeeeeee et sn e 1
35 17838G1 NYLON BUSHING .....oocveeeeeeeeseeeeeeeeeeeeese s se e 2
36 20835G1 TEFLON WASHER, 3/8" ......oovueeieeeeeseoeeeseeeesseeneeseeeees s sseesesnes s 2
37 00559G8 FLAT WASHER, 5/16" ... .ocvevoeeeseeseeeseseeeeeses s s s ssesr s sse s e 2
38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
39 70098G01 KICK-OFF CAM PIVOT ..ot s 1
40 10097G6 FLANGED BEARING .......ovvieieveiesiseeeseseiesees s sessessess s sesnesnssnss oo 2
41 70587G01 KICK-OFF CAM, PARK BRAKE ...........ooivivieeseeieeeeeoseesesssesses s 1
42 71215G01 SETSCREW, 1/4" = 20 X 1/2" LG cveveoeeeeeeeeeeee s, 2
43 14134G4 SPACER, 1.25" LG ..ot 1
44

45 70113G01 ADJUSTABLE BUMPER ........ooieeeieseseseeeeseeseeeseseese s ssesnesnessee s 1
46 11027G1 LOCK NUT, 5/16" = 18......eoeeeeeeseeseeeeeeeeee et see s e en s 1
47

48 70080G02 CATCH BRACKET ....oovoivoeeeeeeeeeeeee e es e es s ene s s nnes 1
49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG .....ovvveeeeeeeeeeeseseseseeeen e 2
50 14390G4 LOCK NUT (SS), 1/4" = 20 w.ecoeeeoeeeeeeeeeeeeeeeee e 2
51

52

53 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63).......... 1
54 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64). 1
55 612411 BRAKE SHOE, LEADING ....covveeeeeeeeseeeeeeeeeeee oo 2
56 612412 BRAKE SHOE, TRAILING ........cvuoveveeeeieeeeeseeeeeeseeseesssseseesnees e 2
57 612413 DUST COVER ... es s 1
58 612415 BRAKE SPRING, BOTTOM.....cco.ovivieeieeeeeseseeesees s see s, 1
59 612414 BRAKE SPRING, TOP.......oivivieeeeeeeeees s eeeeeeeeeeeeeee s, 1
60 612416 SHOE CLAMP ..o 2
61

62

Page D-6



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
63 612418 GEAR ADJUSTER (DRIVER SIDE).......c.oveiieeeoeeeeoseoeeeeseeeeseseeseeneen 1
64 | 612417 GEAR ADJUSTER (PASSENGER SIDE) .....covveiveeeeeeeeeeeeeeeesseeeeeecesee 1
65
66
67 17083G2 HEX HEAD BOLT, 5/16" = 24 X 1" LG...voovoeeeeeeeeeeeeeeeeeeeeee e 8
68 15126G1 LOCK NUT, 5/16" = 24 ..o 8
69 15485G1 FLAT WASHER, 14" ...ttt ee e es e 2
70
71 19186G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73) w....ovvoevereeeeeeenenne. 2
72 18500G2 BRAKE DRUM ......coeoieeeeeeeeeeeeeeeeeeeeeeeeeeeee e es e eeee e esee s seeses e 1
73 19862G1 LUG BOLT, 1/2" = 20 X 1 3/16" LG v.rververeeeeeeeeeeeeeeseeeeeeeeesseeeeesneeeseseens 4
74
75
76 15487G1 FLAT WASHER, 1 3/8" O.D.....eeiveeeeeeeeeeeeeeeeeeeeseeseeeeseeeeeeeeese e 2
77 612928 CASTELLATED NUT, 5/8" = 18.....veeveeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeseeee e eeeeeeee 2
78 10387G1 COTTER PIN, 1/8" X 1 /2" LG oo 2
79
80 608200 BRAKE CABLE BRACKET (PASSENGER SIDE).......co.ovemeeeeeeseeseesseeneen. 1
81 608201 BRAKE CABLE BRACKET (DRIVER SIDE) .......vveovemeeeseereeeeseesseesssesense. 1
82
83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 84 = 110) ......vooveeeeeeeeeeeeeeeeeee e eeeeee e 1
84 | 70686G02 BRAKE PEDAL ...t eee e eeeeeeeeeee e eeee e es e 1
85 70611G02 PARK BRAKE PEDAL........vveieeieeeeeeeeeeeeseeeeeeeseeeseeeseeeeeeesseessesesee s 1
86
87 70257G01 SERVICE BRAKE PAD ......oovoeeeeeeeeeeeeeeeee e eeeeeeeesees e 1
88 70256G01 PARK BRAKE PAD ......cooeoeeeeeeeeeeeeeeeeeeeeee e e s eseeeeseeeseesees e 1
89 16409G1 OVAL RIVET, 3/16" X /16" LG ...eeveoveeeeeeeeeseeeeeeeeeeeeeeeeeeeeseeseee e 9
90
91 70258G03 SERVICE BRAKE PEDAL PLATE ......ooveeeeeeeeeeeeeeeeeeeeeeeeeeeese e 1
92 70682G01 PIVOT PIN ..ot ee e ee e 1
93 70681G01 TORSION SPRING ..ot eeeeeeeeeeeeeeeeseee e es e 2

Page D-7




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
94 01071G01 PUSHNUT, 5/18" ...t 2
95 00737G8 PHILLIPS FLAT HEAD SCREW, #10-24 X 1"LG ....cocooiiiiiiiiiiiriiee, 4
96 00739G1 RUBBER NUT, #10 - 24 ...t 2
97 74535G01 BRAKE PEDAL STANDOFF.......outtiiiiiiiiieeaiie e 2
98 27137G01 CONICAL SPRING ... .ooiiiiiitiiiec ettt 2
99 14390G01 LOCK NUT, #10 - 24, 2
100 10606G8 MICRO SWITCH ..ottt 1
101 00645G2 PHILLIPS PAN HEAD SCREW, #6 - 32 X L 1/4" LG....ccccvvvveeiiiieeeee 2
102 00559G5 FLAT WASHER, #10 ... 2
103 00559G3 FLAT WASHER, #6 ...ovvviiiiiiiiiiic s 4
104 00565G3 LOCK WASHER, #6 ....ccooiiiiiiiiiieeneee et 2
105 00525G5 HEX NUT, 6 = 32 ..ottt e 2
106 13514G1 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6..................... 2
107 00642G8 FLAT WASHER, 5/16" ... .ottt 2
108 14628G1 FASTON TAB ... 2
109 24605G1 WIRE HARNESS, BRAKE LIGHT ..coiiiiiiiiiiieeee e 1
110 17618G1 NYLON CLAMP ...ttt 2
111 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121)......cccccvvveennee 1
112 00532G4 HEX NUT L 2
113 629486 HEX NUT, 5/16" - 24 ..ottt 1
114 28082G01 EQUALIZER BRACKET ...oiiiiiiiieee ettt 1
115 15121G1 FLAT WASHER, 5/16" .....ooiiiiiiieiie et 2
116 17979G1 ACCELERATOR ROD BUSHING.......ccctviiiiiiiiiiiiiiireceee e 1
117 23061G2 TUBE e 1
118 23463G1 COMPRESSION SPRING .....cocoiiiiiiiiiiiei e 1
119 27330G01 BRAKE YOKE ..ottt 1
120 11098G9 HEX LOCK NUT, 5/16" = 24 ...ttt 1
121 612557 COMPENSATOR ROD LINK ....coiiiiiiiiirniieien e 1

Page D-8



Page E-1



Reverse Buzzer
RED & GRN/
|| BLK
'
Q4

12V Power Outlet

USB Port

stops. @ ALWAYS drive traight up and down siopes. @ Do notcoast
e
usi ot approved ortested by EZ:GO can

@ DC/DC CONVERTER KIT includes items 55 - 59, 123 - 125

Page E-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 ok BATTERY, 8V - T8V ..o 6
2 e BATTERY, 8V - T8V, HYDROLINK .......ccciiiiiiiiiiiiiiiieee s 6
3 b BATTERY, US, 8V ..ot 6
4 ok BATTERY, US, 8V, FLOWRITE ......cooiiiiie e 6
5 ok BATTERY, 8V - T890, HYDROLINK .......ccccoiiiiiiiiiiiiiii s 6
6 bl BATTERY, 8V - T890 .....cciiiiiiiiiiiiiiiieetee e 6
7
8
9 01101G01 HOLD DOWN BOLT (SS), 5/16" - 18 ....coociieiieiiiieeiee e 2
10 612867 BATTERY RETAINER .....cooiiiii e 1
11 11027G1 LOCK NUT, 5/16" - 18 ...ttt 2
12 613236 6 AWG WIRE, BLUE, 380MM (15")...ceiiiiiieiiiie e 4
13 613237 6 AWG WIRE, BLUE, 150MM (5.90™)...ccciiiiiiieeiiiieeee e 1
14 00702G2 HEX NUT, 5/16" - 18ttt e 12
15 17618G1 NYLON CLAMP ...ttt AR
16
17 624514G01 FNR SWITCH ... 1
18 628027 FNR SWITCH HOLDER ...ttt 1
19 18436G1 PLASTIC RIVET oottt 2
20 00993G01 LOCK WASHER, SILICON BRONZE, 5/16" ........cccccoeieinirirerneene 2
21 28418G01 HEX NUT, 5/16" - 18, BRASS.......co i 2
22 620422 SPEED SENSOR, 48V ....ooiiiiiiiiiiiiiiiiiiiee e 1
23 73277G01 RETAINING RING ....ooiiiiiiiiiiiiiee e 1
24 00993G02 LOCK WASHER, SILICON BRONZE, 1/4" ........cccoooiieeeienenieens 2
25 28418G02 FLANGED LOCK NUT, 1/4" = 20 ... 2
26 10570G11 RIVET (SS), 3/16" X 0.70" ... ieeeeiei ittt 1
27 27327G02 TWISTED CABLE CLAMP ...ooiiiiiiiiiiiiieeeet e 1
28 71055G01 RIVET, 3/16" (ALUMINUM)......ootiiiiiieiiie e 4
29 613304 CHARGER RECEPTACLE, DELTA - Q, 48V .....ccccciiiiiiiiiiiicieee, 1
30 * CHARGER HARNESS. ... 1
31 625805 MAIN HARNESS, 48V ....cooiiiiiiiiiie e 1

Page E-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 18027G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED)........cccccvevneenne 1
33 33639GXX KEY SWITCH (WITH LIGHTS) ...ttt 1
34 18602G1 KEY SWITCH ..ottt 1
35 17955G1 KEY SWITCH (GROUP KEYS).....utiiiiiiiiiiiiee ittt 1
36 00568G6 LOCK WASHER, 3/4" ... oottt e 1
37 17137G1 FACE NUT, 3/4" = 20 ...eiiiii ittt 1
38 625242 DECAL, CENTER COMPARTMENT WITH LIGHTS ..o, 1
39 00438G6 HEX HEAD CAP BOLT, 5/16" - 18 X 3/4" LG.....coceeiiireriieeciee e 2
40 11027G1 FLANGED HEX NUT, 5/16" - 18 ....ccctiiiiiiie it 2
41 613271 REVERSE WARNING BUZZER (CONTINUOUS TONE)........cccoevvererinnneenn. 1
42 01041G01 RIVET, 5/32" DIA ..ottt 2
43 625267 DECAL, CENTER COMPARTMENT, KEY SWITCH, ON - OFF..................... 1
44 628022 CENTER COMPARTMENT ...ooiiiiiiiiie et 1
45 631104 CENTER COMPARTMENT WITH SOC ......ccccoiiiiiiiiiee 1
46 33636G05 STATE OF CHARGE METER (SOC) ...ttt 1
47 25978G74 WIRE ASSEMBLY, RED, #18 (NOT ILLUSTRATED) ......ccvvvieiiiiiieieiiiieeeeee 1
48 625243 DECAL, CENTER COMPARTMENT WITH LIGHTS AND SOC............ccvvev... 1
49 625268 DECAL, CENTER COMPARTMENT, ON - OFF AND SOC..............cccccvivnineee. 1
50 74018G01 SOC HARNESS (NOT ILLUSTRATED) ......cuvtiiiiiiiiiee i 1
51 625224 CENTER COMPARTMENT DIVIDER.......ccuiiiiiiiiiiiiieieeeenieee e 1
52 628019 SAFETY LABEL, PVT CONSOLE .....oooiiiiieieee e 1
53
54 606947 BATTERY TERMINAL COVER........cccciiiiiiiiiiiiccee e 6
55 604884 DC/DC CONVERTER.......ciiiiiiiiieee et 1
56 632372 TAPPING SCREW, #10 - 32 X 3/4" LG ....evviiieeeeeeeeee e 4
57 633303 DC/DC CONVERTER BRACKET ......cutiiiiiiiiiiie e 1
58 605888 DC/DC CONVERTER HARNESS ........ooiiiiiiiieeiiiiee e 1
59 16816G5 RATCHET RIVET, 0.187" X 0.550 (NOT ILLUSTRATED)......cccccevcverennen. 1
60 00414G6 HEX HEAD CAP BOLT, 1/4" - 20 X 3/4" LG..oociiieieieie e 2
61 00559G7 FLAT WASHER, 1/47 ....ooii ittt 4
62 00891G2 LOCK NUT, L/4" = 20 ...eiiieiiiiieie ettt ettt 2

Page E-4



0 HOUR METER ASSEMBLY KIT includes items 78 - 80

@ HOUR METER ASSEMBLY includes items 81 - 83

Hour Meter

@\ —
S 5
-
.

A Sy
Passenger Sidy [ %v\\@;:)/// / —
Seat Support [ “ P -
| | W L
.
P \ \\/ Turn Signal Switch

ANEEAN

‘ =
~ |
\\ A @
WA

@ TURN SIGNAL SWITCH KIT includes items 85 - 89

Floorboard Horn Button Fuse Block

Page E-5



@ HEADLIGHT ASSEMBLY, PASSENGER SIDE includes items 93 - 99
@ HEADLIGHT ASSEMBLY, DRIVER SIDE includes items 93 - 98, 100

Headlight
\@ Driver side Shown

Headlight @

Passenger side Shown

Rear @
Taillight /\ /Fendef f
- \
<{-\WHT to BLK from Harness - Both Sides
/ \BRN to BLU/WHT from Harness - Both Sides

RED to WHT from Harness - Driver Side

@ BATTERY FILL SYSTEM (TROJAN) includes items 140 - 141 RED to YEL from Harness - Passenger Side
RED TO BRN from Harness - (W/O Turn Signals)

@ BATTERY FILL SYSTEM (US BAT) includes items 143 - 144
@ TAILLIGHT ASSEMBLY includes item 110

Page E-6



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
63 32860G1 HORN Lo 1
64 17318G1 HORN MOMENTARY SWITCH ......coiiiiiiiiiiiiiee e 1
65 27068G01 HORN SWITCH BOOT ... .ottt e e 1
66 608397 HORN PLATE ...ttt ettt e e e e e 1
67 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) ...ccoiiiiiiiiiiiiiiee e 2
68 17318G2 HORN SWITCH CAP AND NUT ..ooiiiiiiiiiii e 1
69 00414G5 HEX HEAD CAP BOLT, 1/4" - 20 X 5/8" LG ....ovviiiiiiiiiiieeeeee e 1
70 00559G7 FLAT WASHER, L/47 ...t 1
71 14390G4 LOCK NUT, 1/4" = 20 ..ottt ettt 1
72
73
74 01041G01 RIVET, 5/32" DIA ..ottt 2
75 22674G1 FUSE BLOCK ... .ottt 1
76 18392G1 FUSE, 15 AMP oot 3
77 75113G02 HOUR METER ASSEMBLY KIT ((INCLUDES ITEMS 78 - 80).......ccccevcveenee 1
78 10570G11 RIVET (SS), 3/16" X 0.70..ccciiiie e 2
79 75117G01 HOUR METER HARNESS..........ooi s 1
80 74720G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 81 - 83) ......cccoovviveeenns 1
81 620133 HOUR METER ....oitiiiiiiiiiiee e 1
82 74716G01 BRACKET ...ttt 1
83 74696G01 RETAINER CLIP ...ttt 1
84 75107G02 TURN SIGNAL SWITCH KIT (INCLUDES ITEMS 85 - 89).....cccccvviveeiniiieenn, 1
85 17867G1 TURN SIGNAL SWITCH ASSEMBLY ....oovviiiiiiiiiieeeee e 1
86 32307G3 FLEX LOOM, 3/8" X 8" LG ....teiiiiieieitieeeiiiee et 1
87 17618G1 NYLON CLAMP ... 2
88 20965G3 STEERING COLUMN COVER ....ooiiiiiiiiiiiiiiiiee e 1
89 21640G1 FLASHER UNIT ..ttt e 1
90
91 602928 HEADLIGHT ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 93 - 99) ...ttt 1
92 603328 HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 93 - 98, 100) 1
93 74004G01 HEADLIGHT BULB ..ottt 1

Page E-7




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
94 604539 TURN SIGNAL BULB ....coiiiiiiiiiice et 1
95 * BULB RETAINER ...ooiiiiiiii e 1
96 608328 BUTTON HEAD TORX SCREW, M3 - 1.3 X 14 .ovvvviiiiiiiiiiiiiiiien 1
97 607487 TURN SIGNAL WIRE HARNESS. ... 1
98 615459 COLLAR ettt 1
99 * HEADLAMP W/O BULBS (PASSENGER SIDE).......cccccovciiiiiiieec e 1
100 * HEADLAMP W/O BULBS (DRIVER SIDE) ....cccooiiiiiieiiiieie e 1
101 625280 HEADLAMP BEZEL (DRIVER SIDE).......cccciiiiiiiiiiiiiie e 1
102 625281 HEADLAMP BEZEL (PASSENGER SIDE) .......cccooiiiiiinieeiee e 1
103 626275 CLIP e 2
104 626276 CLIP s 2
105 626277 L I | PO PP TP P PP PPTPTP 2
106 71597G01 SELF THREADING NUT, 5 X 10 X 1I5MM ....cciiiiiiiiiiiiiie e 6
107 625251 TAILLIGHT BEZEL (DRIVER SIDE) ...coviiiiiiiiiiiiiiieee e 1
108 625252 TAILLIGHT BEZEL (PASSENGER SIDE)......cccoiiiiiiiiiiiiiieee e 1
109 22288G1 TAILLIGHT ASSEMBLY (INCLUDES ITEM 95) ......cciiiiiiiiiiiee i 2
110 21759G1 TAILLIGHT BULB ...ttt 1
111 00513G4 PHILLIPS PAN HEAD SCREW, #8 X 15" LG......ooooiiiiiiiiiiiiie, 4
112 71425G01 TAPPING SCREW, #8 - 18 X 0.75....ciiiiiiiiiiiiiiieeeeee e 8
113 71364G02 "J" SPEED NUT, #8...eeiiiiiiiiiii it 8
114 14601G11 RIVET, 3/16" X 916" LG ...eciiieiieie ettt 4
115
116
117
118
119 71102G01 HEX HEAD CAP BOLT, 1/4" - 20 X 3/4" LG...ovvvviiiiiiieiie e 4
120 71102G03 HEX HEAD CAP BOLT, 1/4" - 20 X 1.15" LG..oevviiiiiiiiiee e 4
121
122 605967 DC/DC CONVERTER KIT (INCLUDES ITEMS 55 - 59, 123 - 125)................ 1
123 00438G6 HEX HEAD CAP BOLT, 5/16" -18 X 3/4" LG ..o 2
124 01110G01 FLAT WASHER, 1/4" ...ttt 2

Page E-8



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
125 11098G6 LOCK NUT, 5/16" = 18....eeiiiiiiieiieeiiieeie ettt 2
126
127 31539G1 NYLON CLAMP (NOT ILLUSTRATED).....ccutitieeiiiiie et AR
128 625806 ACCESSORY HARNESS (NOT ILLUSTRATED).....cccciiiiiieiiieee e 1
129 634271 SOC JUMPER HARNESS (NOT ILLUSTRATED) ....ovvviiiiiiiiie e 1
130 634272 REVERSE BUZZER JUMPER HARNESS (NOT ILLUSTRATED).................. 1
131
132
133
134 634277 JUMPER HARNESS, 12V POWER OUTLET ...ocoiiiiiiiiiiiiieiee s 1
135 71078G01 12V POWER OUTLET ..ottt 1
136 633988 HARNESS, 12V POWER OQUTLET ....ooiiiiiiiiiee e 1
137 71055G01 RIVET, 3/L6 DIA ...ttt e s e e e e e e 2
138
139 632275 BATTERY FILL SYSTEM (TROJAN) (INCLUDES ITEMS 140 - 141)............. 1
140 632278 MANIFOLD, 8V, TWIST-IN....ccciiiiiiiiiiiiiiie et 6
141 614457 SNAKE, HYDROLINK ......ooiiiitiiiiiii e 1
142 632276 BATTERY FILL SYSTEM (US BAT) (INCLUDES ITEMS 143 - 144) .............. 1
143 632277 MANIFOLD, 8V, TWIST-IN.....coiiiiiiiiiiiiiieie e 6
144 614457 SNAKE, HYDROLINK .....ooiiiiiiiii e 1
145
146
147 633680 USB CHARGER PORT, 5V, LA ...ttt 1
148 633682 HARNESS, USB CHARGER..........coii e 1
149 634276 USB JUMPER HARNESS ...t 1

Page E-9




ELECTRICAL

Notes:

Service Parts Manual Page E-10



G ELECTRONIC SPEED CONTROL ASSEMBLY includes items 2 - 13
@ COVER ASSEMBLY includes items 14 - 21
@ TOGGLE SWITCH WITH SEAL includes items 17 & 18

@ SOLENOID ASSEMBLY includes items 26 - 32

10AWG White
Motor Wire

’ Main HarneSS/'/-
/" 10AWG Black

or i j/

-~

Page F-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 612756 ELECTRONIC SPEED CONTROL ASSEMBLY, 48V

(INCLUDES ITEMS 2 - 13) ..oovooeeoeeeeeeeeeeeeeeeeeees e sesee e 1
2 612632 CONTROLLER, 48V........oooovveieeoneeeeeossesseeeseeeseeeseeess s 1
3 71102G01 HEX HEAD WASHER BOLT, 1/4" - 20 X 3/4" LG ....vvvoooveevveeeerereesenne. 3
4 73471G01 HEAT SINK ..o ese e 1
5 73296G01 HEX HEAD BOLT, 8MM X 16MM ........covooreeeeeeseesseeiseeeesesseeeneesneee 3
6 00565G8 LOCK WASHER, 5/16" ......ooorvereeeeseeeeseeeseesseseseessesseesesessesessesseeinnees 3
7 00559G8 FLAT WASHER, 5/16" .......ovoiveeeveeeeeeeseeeeeesse e 3
8 73190G01 THERMAL MOUNTING PAD.......ccovveoiiveieeeieeeeeeeseeeeeeeeee e 1
9 31539G1 NYLON CLAMP (NOT ILLUSTRATED).........ovveveeeeeoesreeneeeeeesseesnneon 1
10 | 617612 POWER WIRE HARNESS, DC ....ccooooorvvrveieeeiseeeseeesseeessesseeenee e 1
11 620437 6 AWG BLUE WIRE, 675MM ........ovoveeeeeieeeeeeeeseeeeseesseesesseeeeneeeneee 1
12 | 620432 6 AWG GREEN WIRE, 400MM ........covvoorveieeeeeeeeeeeeeseeeeeeesee s 1
13 | 612753 COVER ASSEMBLY (INCLUDES ITEMS 14 - 21) ......ooorvereeeressnnenns 1
14 | 73482G01 COVER (WITH GASKET) ....ovooveeeeeeseeeeeeoseeesee s esseeeeeenseeene e 1
15 | 613048 LABEL (TOW SWITCH) ... eseeeeeeeesee e 1
16 | 73125G01 TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 17 & 18).............. 1
17 * BINDING HEAD SCREW, #5 - 40 ........oovveereeeeeereeeenesseesseesnennne 4
18 * HEX NUT, 15/32" = 32...ooovooeveeeeeeeeeeseeeeeseeseeeeneesnesnee e 1
19 | 73139G01 SEALED NUT, 15/32" = 32 ....vooeveeeeoeeeeeeeeeeeeeeseee e 1
20 | 73138G02 WIRE HARNESS (TOW SWITCH) ... 1
21 | 17618G1 WIRE TIE ..ooooooveooeeoeeeeeeeeeeeeeeeee e eeese e 1
22
23
24
25 | 613104 SOLENOID ASSEMBLY (INCLUDES ITEMS 26 - 32)........ovveerreerreeersnneenn. 1
26 | 73057G01 BRACKET ...ocvoeveeveeeeeseeeeee e ees s 1
27 | 607592 4AWG GREEN WIRE ASSEMBLY, 28" ......o.oovveiveoeeeeseeeereesseeeeeeesneene 1
28 | 620430 RESISTER ASSEMBLY 500 OHM ......vooiveeeeeeeeseeeeeeee e 1
29 | 00414G5 HEX HEAD BOLT 1/4" - 20 X 5/8" LG w...ooovveereeeeeeseeesseeeesesseeeneeaneee 2
30 | 01110G01 FLAT WASHER, /4" ......ooovoooevoeeeeeeoeeeoeeeeseeeseeesse s 2

Page F-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 11027G2 FLANGED NUT, 1/4" - 20....ciiiiiiiiiieeee ettt ee e 2
32 612711 SOLENOID, 48V (INCLUDES ITEMS 33 - 36) ...cvveiiiiiiiiieeinirieiee s 1
33 00544G4 LOCK NUT, 5/16" = 24 ...ttt 2
34 00565G8 LOCK WASHER, 5/16" ..ottt 2
35 00565G5 LOCK WASHER, #10 ....ccciiiiiiiiiiiiiiiiee e 2
36 00526G4 LOCK NUT, #10 = 32..ciiiiiieiiiiiieiiirie ettt 2
37 73049G01 COVER ...ttt e e et e e e s 1
38 16469G1 FLAT FENDER WASHER, 1/4" ..o 1
39 00114G6 HEX HEAD WASHER BOLT, 1/4" - 14 X 3/4" LG ...ccoviievee e 1

Page F-3




ELECTRONIC SPEED CONTROL

Notes:

Service Parts Manual

Page F-4




Qo
L
|nnv
>
=
o
-
c
o
—
L

Frame

e SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE) includes items 4 - 13

@ SPINDLE AND HUB ASSEMBLY (DRIVER SIDE) includes items 5 - 13, 15

Page G-1



@ TIE ROD ASSEMBLY includes items 24 - 28
@ RACK AND PINION UNIT includes items 57 - 64
@ STEERING COLUMN KIT includes items 80 - 90

FRONT OF VEHICLE @\

Page G-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 602513 FRONT AXLE ...t 1
2
3 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 13) ittt 1
4 70940G02 SPINDLE ASSEMBLY (PASSENGER SIDE).........cccoiiiiiiiniiiceeee 1
5 25146G1 GREASE SEAL ... 1
6 11750G2 ROLLER BEARING ... ... 2
7 70589G01 WHEEL HUB ... .ot 1
8 19862G1 LUG BOLT, 1/2" -20 X 1 3/16" LG ....ooiiiiieee e 4
9 12093G1 CASTELLATED NUT, 1" =14 L. 1
10 00798G8 COTTER PIN, 5/32" X 1 3/4" LG....ooiieeeeee e 1
11 70648G01 FLANGED BEARING ........ooiiiii e 1
12 70749G01 BEARING ... oo e 1
13 51141G1 RACE BEARING ... 2
14 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 - 13, 15) e 1
15 70742G02 SPINDLE ASSEMBLY (DRIVER SIDE) ......ccoiciiiiiiieiie e 1
16
17 602979 STEERING WHEEL .....coiiiiii e 1
18 607925 CLIPBOARD ... .o e 1
19
20 14390G2 LOCK NUT, 5/8" = 18 ... e 1
21 608529 WARNING LABEL ... 1
22
23 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 24 - 28) ......cccviiiieieeeeeeeeeee 1
24 70897G02 THREADED ROD, 24" LG .....oiiiii e 1
25 70902G01 TIE ROD END (LEFT HAND THREADS) .....ooiiiiiiieieie e 1
26 01069G01 JAM NUT, M12 X 1.25 (LEFT HAND THREADS)........ccociiiiiiiiee 1
27 70902G02 TIE ROD END (RIGHT HAND THREADS) ...t 1
28 01069G02 JAM NUT, M12 X 1.25 (RIGHT HAND THREADS)........ccoooiiiiiiiieen. 1
29 00734G1 LOCK NUT, 7/16" - 14 ..o 2
30

Page G-3



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31
32
33 | 00407G6 HEX HEAD BOLT 1/2" = 13 X 8" LG...uvveeeeeeeeeeeeereseeseseeseseeeeseseeeeseeeeeseessseenn 2
34 | 00560G3 WASHER, 172" ..o see e e s e e ee e 4
35 | 70745G01 KING PIN TUBE ...t eeee e ee e ses e see e seseeeeean 2
36 | 70754G01 THRUST WASHER (SS), 1" oeeeeeeeeeeeeeee e eeeeeseeeeeeeeese e esee e see oo 2
37 | 14390G6 LOCK NUT, 172" = 13 oo eeeeeeeeeee e s s e e 2
38
39
40 | 76419G01 SHOCK ABSORBER .......coveeeeeeeeeeeeeeeeeeeeeseeeeeeeeeseeeeeeeeeeseeeee e eeeee s esese 2
41
42
43 | 10435G1 SHOCK ABSORBER WASHER .........oveiveeeeeeeeeeeeeeeeeeeeseeeeeeseeeeeseeeeeesee 8
44 | 10194G1 RUBBER BUSHING .......cooveeeeeeeeeseee e eeeeseeeeeeeeesee e ees s eseseeseeeeeeseeeeeens 8
45 | 00532G6 HEX NUT, 3/8" = 24 ..o eeeee e ee e ees s ees e 4
46 | 01055G01 HEX HEAD SCREW, M8 X 1.25 LG ....eoevereeeeeeeeeeeeeeeeeeeeeeeses e seseeeeeeesenee 1
47 | 00565G8 LOCK WASHER, 5/16" ... eeee e eeee s ees e seeee e 1
48
49 | 70990G03 LEAF SPRING (SEE PART NUMBER ON SPRING)..........oovueivenererrerereseens 2
50 | 70163G03 | SPRING PLATE ....ooooieeeeeeeeeeeeeeeeseeeeeeeeeeeeseeeeseseeseeeeeseees e eee e eeee s eeeeeeneenn 4
51
52 | 00734G1 LOCK NUT, 7/16" = 14 oo ees e 1
53 | 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG ....oveeeeeeeeeeeeeeeeeeeeses s eeeeeeeee 1
54
55
56 | 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 64).......... 1
57 | 70695G01 RACK BALL JOINT ...t 1
58 * RACK EXTENSION .....oeooveoeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeseeeeeeeeesee e eeseeese e 1
59 * JAM NUT, 172" = 20 ... 1
60 | 70961G01 RACK BOOT ..ot ee e 1
61 12416G2 WIRE TIE ..o eeee e eee e s eee e ee e ees s eesee 1

Page G-4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
62 11391G8 CLAMP, 1 13/16 =2 3/8" ... e 1
63 70638G01 PINION SEAL.... . e 1
64 10389G3 GREASE FITTING, STRAIGHT ....coiiiiie e 1
65 50641G1 RUBBER BOOT ...t e 1
66 50209G2 CASTELLATED NUT, 7/16" = 20 ......eiiiiieie et 1
67 10387G2 COTTER PIN, 3/32" X 1" LG ..o 1
68
69
70 00464G6 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG.....oiiiiiiiieiii et 2
71 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3 1/2" LG.....ooiie e 1
72 70667G02 SPACER, 1. 200 e 2
73 70667G04 SPACER (SHORT), 0.69" ... .o 1
74 00532G7 HEX NUT, 7/16" - 14 .. e 1
75 00560G2 FLAT WASHER, 7/16" ... e 7
76 00734G1 LOCK NUT, 7/16" = 14 ..o e e 3
7 70997G01 COVER ... 1
78 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) .....ccciiiiiiiiiiie e 1
79 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 80 -90) ......ccoiiiiiiiiiicieene 1
80 00565G8 LOCK WASHER, 5/16" ... e 1
81 01055G01 HEX HEAD SCREW, M8 X 1.25 LG ....coiiiiiiicecee e 1
82 70610G03 STEERING COLUMN ..ottt 1
83 28569G01 STEERING COLUMN BUSHING. ... 1
84 01022G01 SCREW, #6 - 20 X 5/16" LG ....oiiiiieee e 1
85 70607G01 STEERING SHAFT ..o e 1
86 70580G01 INTERMEDIATE SHAFT ..o 1
87 70751G01 RETAINING RING (INTERNAL). ..o 1
88 70888G01 RETAINING RING (EXTERNAL) ....ooiiiiiiiiee e 1
89 15112G1 BALL BEARING ... .o e 1
90 70887G01 WAVE WASHER ... 1
91 00879G1 LOCK WASHER, 3/8" ... e 4
92 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4

Page G-5




FRONT SUSPENSION AND STEERING

Notes:

Service Parts Manual

Page G-6




0 MOTOR 48V includes items 2 - 10

Page H-1




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 624105 MOTOR 48V (INCLUDES ITEMS 2 - 10).....cetiiiriiiirere e 1
2 625886 COMMUTATOR END HEAD ......cooiiiiiiiieiieeeien e 1
3 626171 ARMATURE ...ttt 1
4 626172 FRAME AND FIELD ASSEMBLY ....ottiiiiiiiiiieiiiiiiee e 1
5 625884 BRUSH BOX ASSEMBLY ...t 1
6 73120G03 BRUSH SPRING .....ooiiiiiiiiiii e 4
7 73120G25 BRUSH AND TERMINAL SERVICE KIT .....ccccciiiiiiiiiiiieiee e 1
8 73120G06 RETAINING RING ....oiiiiiiiiiiiiiii et 1
9 73120G07 BEARING ...t 1
10 625885 COVER ...ttt 1
11 73277G01 RETAINING RING, 1.66"......cciiiiiiiiiiiiiiiiiin et 1
12 73328G01 SPEED SENSOR MAGNET ..ottt 1
13 01037G02 PAN HEAD TORX SCREW, #10-32 X 1/2" LG ...oviiiieeiireeenieee e 1
14 620422 SPEED SENSOR HARNESS ......ooiiiiiiiiiiin e 1
15 24261G1 BUMPER SPLINE ... 1
16 624109 O-RING, 1 1/2" O.D X 1 3/8" LD.ccceiiiiiiiie ettt 1

Page H-2



Page J-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73500G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 7) .coviivevieic e 1
2 614209 AXLE SHAFT (PASSENGER SIDE)......ccciiiiiiiiiiiiiiiie e 1
3 614208 AXLE SHAFT (DRIVER SIDE) ...ttt 1
4 620348 DIFFERENTIAL COVER ...ttt 1
5 620347 RUBBER PLUG ......coiiiiec et 1
6 15558G1 FLANGED BOLT, 5/16" - 18 X 3/4" LG ...cooevieeie it 10
7 73050G01 VN T e 1
8 624110 PLUG ettt e et e e e a e 3
9 72763G02 SCUFF GUARD ..ot e e 1
10
11 24261G1 SPLINE BUMPER (SEE ELECTRIC MOTOR) .....ovvviiiiiiiiieiiiieee e 1
12 00797G2 HEX HEAD BOLT, 1/4" - 20 X L 1/4" LG ..oeiiiiiiiieee et 3
13 00664G7 LOCK WASHER, L1/4" .. oottt 3
14 01110G01 FLAT WASHER L1/4™ ...ttt e 3

Page J-2



Page K-1



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 76418G01 SHOCK ABSORBER .....oooiiiiiiiiiic ittt 2
2 10435G1 SHOCK ABSORBER WASHER..........cociiiiiiiiiin e 8
3 10194G1 RUBBER BUSHING, 1".....oiiiiiiiiiiiiiii et 8
4 00532G6 HEX JAM NUT, 3/8" - 24 ... .ottt 4
5 10044G01 VINYL CAP .o 4
6 603109 REAR LEAF SPRINGS (REPLACE LEFT & RIGHT SPRINGS

SIMULTANEOUSLY) ...ttt ettt ettt e 2
7 74207G03 HEAVY DUTY LEAF SPRING ... 2
8 72618G01 'U'BOLT, 3/8" - 16 X 2" X 2 1/2" LG .eieiiiiiiiiiee ettt 4
9 00560G1 FLAT WASHER, 3/8" ... ettt 8
10 11098G5 LOCK NUT, 3/8" = 16 ...eeeeiiiiieiee ittt ettt ettt 8
11
12 70289G02 SPLIT STEEL SPACER ..ottt a e 4
13 624030 FLANGED BUSHING, 21.5MM .......cccciiiiiiiiiiiiiiin e 12
14 70290G02 SHACKLE PLATE ..ot 4
15 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG ....ooeiiiiiiiiieiieciec e 4
16 11098G5 LOCK NUT, 3/8" = 1B...eeiiiiiuiiiiiieiiiiiie ettt ee ettt sttt eab e enes 4
17
18 14158G1 SHOULDER BOLT, 3/8" - 16 X 31/4" LG ..eeveeiiiiiiiee ettt 2
19 12262G1 LOCK NUT, 3/8" = LB ...ceieiiiiiiiee ittt ettt ettt 2

Page K-2



0 FRONT SEAT BACK ASSEMBLY includes items 2 - 7

@ REAR SEAT BACK ASSEMBLY includes items 2 - 7

Front of \ehicle

\Co

@ FRONT SEAT BOTTOM ASSEMBLY includes items 20 - 32

@ REAR SEAT BOTTOM ASSEMBLY includes items 20 - 28 and 34 - 35

Front of Vehicle

Page L-1



Page L-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 rx FRONT SEAT BACK ASSEMBLY (INCLUDES ITEMS 2-7) cvvvveiiiiieeeeeee, 1
71751G03 OYSTER
71751G02 GREY
71751G04 TAN
71751G05 SPECIAL
2 e VINYL SEAT BACK COVER ..ottt 1
71753G03 OYSTER
71753G02 GREY
71753G04 TAN
71753G05 SPECIAL
3 * FLAT STAPLE ... AR
4 71752G01 PLASTIC SEAT BACK COVER ....ooiiiiiiiiiie e 1
5 76414G01 SEAT BACK (WOOD) ....cviiiieiiiiiiie ettt 1
6 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG ....coccvvieeeiiiiieee e 4
7 71754G01 FOAM PADDING (SEAT BACK) ...eetiiiiiiiieee ittt 1
8 71204G01 HEX HEAD BOLT, 1/4" - 20 X 718" LG..eiiicieiiiiiee it 4
9 11027G1 LOCK NUT, 5/16" - 18 .. .eeiiieiiiiiiiee ettt a e 6
10 70113G01 ADJUSTABLE BUMPER ......oitiiiiiiiiiiiic e 4
11 00560G1 WASHER, 3/8" ...t 4
12
13
14
15 70364G01 SPACER, 8.45" X 2 . oo 2
16 625525 SEAT BACK SUPPORT ..ottt 2
17 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1" LG..coiiiiiiiie e 4
18
19 ok FRONT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 32)................ 1
629269G0101 OYSTER
629269G0103 TAN
629269G0104 GREY
629269G0108 CUSTOM SOLID
20 600530 BUTTON HEAD TORX SCREW, M10 - 1.5 X 25MM LG.......ccccovcivvreennnans 8
21 * FLAT STAPLE (SS), 3/8" ... ittt AR
22 * FLAT STAPLE ..o AR
23 71012G01 VINYL TRIM (SEAT BOTTOM) ...eiiiiiiiiiiiee ittt 1

Page L-3




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
24 ek VINYL SEAT BOTTOM COVER ......ooooveieeieeeeeeseseeseseeeeeeeeeeeeeeeeenenes 1
71602G03 OYSTER
71602G02 GREY
71602G04 TAN
71602G05 CUSTOM SOLID
25 71603G02 FOAM PADDING (SEAT BOTTOM) ....oovoeeieeeeeeeeeeeeeeeeseese s 1
26 617645 HIP RESTRAINT (DRIVER SIDE)......ooiveieeieeeeeeeeeeeeeeeeeseeseeseeeseeseeenes 1
27 617644 HIP RESTRAINT (PASSENGER SIDE) ......cveiveeeeieeeeeeeeoseeeseseeeseeseeenes 1
28 17618G1 NYLON CLAMP (NOT ILLUSTRATED)........oveivieeeeeseeeeeeseeseesseseesennes 1
29 00720G08 PHILLIPS HEAD TAPPING SCREW #12 -14 X 1" LG w...ovoovviveeeseeen, 6
30 71610G01 SEAT HINGE ...ttt 2
31 629301 SEAT BOTTOM (WOOD) ...t 1
32 17074G1 SOILING SLAB ... 2
33 ok REAR SEAT BOTTOM ASSEMBLY
(INCLUDES ITEMS 20 - 28 AND 34 = 35)........ouuiveiieeieeeeeseeeseeeeeseesnesesnneas 1
629269G0301 OYSTER
629269G0303 TAN
629269G0304 GREY
629269G0308 CUSTOM SOLID
34 74140G01 VINYL TRIM (SEAT BOTTOM) ..o 1
35 629303 SEAT BOTTOM (WOOD) ......ooeveeeeeeeeeeeeeeeeeeeeee e 1
36 ek REAR SEAT BACK ASSEMBLY (INCLUDES ITEMS 2-7) ...ovvovveeeeeane. 1
71751G03 OYSTER
71751G02 GREY
71751G04 TAN
71751G05 SPECIAL
37
38 625526 REAR SEAT SUPPORT WELDMENT ......cvviveeeeeeeeeeeeeeeeee e 2
39 628906 HEX HEAD FLANGE BOLT, #10 - 24 X 3/4" LG ...v.vvoveeeeeeeeeeeeeseeeeeeeeeean. 2
40 72917G01 BED LATCH ASSEMBLY ... 1
41 14390G10 LOCK NUT, #10 = 24 ..ot 2
42 71204G01 HEX HEAD BOLT, 1/4" = 20 X 7/8" LG co..veveoeeeeeeeeeeeeeeeeeeeeeee e 12
43 00440G4 HEX HEAD BOLT, 5/16" - 18 X 2.5" LG ....eoveveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee s 2
44 17838G1 NYLINER BUSHING, .5" ... 4
45 00559G8 FLAT WASHER, 5/16".......coovoeeeeeeeeeeeeeeeeeee e seeese e enene s 2
46 11098G6 LOCK NUT, 518" = 18....eeeeeeeeeeeeeeeeeeeeeeeee oo 2

Page L-4



@ FLIP FLOP SEAT BOTTOM includes items 58 - 62

/\&ﬁ)

Top of Vehicle

@ SEAT BOTTOM ASSEMBLY includes items 63 - 66

Lo

!

Page L-5




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
47
48
49 634184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 50 - 55)......c.ccccuvveee.. 1
50 634185 FOOTREST HANDLE WELDMENT .....ccoiiiiiiiiiieeee e 1
51 19859G1 SQUARE CAP TUBE, 3/4" ...ttt 2
52 610631 DECAL ..ottt 1
53 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2.0" LG...ccoiiiiiiieeiiiieee et 4
54 614221 FLAT WASHER, 3/8" ...ttt 8
55 11098G5 PLASTIC LOCK NUT, 3/8" - 16 ...coeeeeiiiee it 4
56
57 il FLIP FLOP SEAT BOTTOM (INCLUDES ITEMS 58 - 62).......ccoccvvivienniiinnnn. 1
628058G01 OYSTER
628058G03 TAN
628058G04 GREY
58 634190 DECK BOARD ASSEMBLY ..ottt 1
59 16705G1 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 1" LG ..evevcvevevveeen 5
60 617402 SEAT STRAP oo 1
61 00559G7 FLAT WASHER, 1/4" ...t 1
62 ok SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 63 - 66) ........cccceevvennne 1
632837G01 OYSTER
632837G03 TAN
632837G04 GREY
63 ool VINYL SEAT BOTTOM ...t 1
615646 OYSTER
615647 TAN
617892 GREY
64 617401 FOAM PADDING (SEAT BOTTOM).....cctiiiieiiirieeee e 1
65 617400 SEAT BOTTOM (WOOD).....cciiiiiiiiieiiiiieie ettt 1
66 * FLAT STAPLE (SS), 3/8" ...ttt AR
67 00427G6 HEX HEAD BOLT, 3/8" - 16 X L.75" LG ..oeiiiiiiivieeeeeec e 2
68 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG ..eeveiiiiiieie et 4
69 00427G4 HEX HEAD BOLT, 3/8" - 16 X 15" LG ...evviiiiiiiiiiie e 6
70 00428G8 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG ..oociiiiiiiiieeeeeee e 2
71 16705G9 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 1.25" LG....cceevieveiineene 4

Page L-6



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
72 614221 FLAT WASHER, 3/8" ... ettt 24
73 00559G7 FLAT WASHER, /4" ...ttt 4
74 11098G5 PLASTIC LOCK NUT, 3/8" = 16 ...ceiitiiiieiiiiiiee ettt 10
75 11027G5 FLANGED LOCK NUT, 3/8" = 16 ....eeeiiieiiiiriie ittt 4
76 14390G4 PLASTIC LOCK NUT, 1/4" = 20 ..cciiciiiee ettt 4
77 19853G1 SQUARE CAP TUBE, 1" ...t 2
78 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG....uuviiiiiiiiiieee ettt 4
79 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG...eiiiieiiireee et 8
80 634178 SEAT BACK SUPPORT ...ooiiiiiiiiiiiin e 1
81 634179 FOOTREST WELDMENT ..ottt 1
82 634175 ARMREST, REAR SEAT ..ottt 2
83 634174 SEAT FRAME SUPPORT ...ttt 2
84 634180 SEAT FRAME WELDMENT ..ot 1

Page L-7




SEATING - CONVERTIBLE CARRIER

Notes:

Service Parts Manual

Page L-8




@ SEAT BACK ASSEMBLY includes items 16 - 21

Front of Vehicle

e BAG HOLDER ASSEMBLY includes items 28 - 29

Page L-9




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 ok SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 13).....ooveoeeeeeeeerean.. 1
629269G0101 OYSTER
629269G0103 TAN
629269G0104 GREY
629269G0108 CUSTOM SOLID
2 sk SEAT BOTTOM COVER ... 1
71602G03 OYSTER
71602G02 GREY
71602G04 TAN
71602G05 CUSTOM SOLID
3 71603G02 FOAM PADDING (SEAT BOTTOM) w..cceovereeeeeeeeeeeeeeeeeeeeeseeeseseeeesesenan 1
4 629301 SEAT BOTTOM (WOOD) ....oeoeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeseeeseeees e es s 1
5 71012G01 VINYL TRIM (SEAT BOTTOM) ... 1
6 617644 HIP RESTRAINT (PASSENGER SIDE) ......eovvoeeeeeeeeeeeseeseeseeseeeeesenes 1
7 617645 HIP RESTRAINT (DRIVER SIDE).......veiveieeeeereeeeseeeeeeeeeeseeesesesesessens 1
8 71610G01 SEAT HINGE ...ttt 2
9 00720G08 PHILLIPS HEAD TAPPING SCREW #12 -14 X 1" LG w...vvooovereveevee 6
10 17074G1 SOILING SLAB ... eeeeeeeeeee e eeee e ee e 2
11 600530 BUTTON HEAD TORX SCREW, M10 - 1.5 X 25MM LG .....c..cvveerrerrenns. 8
12 * FLAT STAPLE ..ottt eeeeee e ee e eeeee s es e AR
13 17618G1 NYLON CLAMP (NOT ILLUSTRATED).......ovvoeeeeeeeeeseeeeee oo 1
14
15 ok SEAT BACK ASSEMBLY (INCLUDES ITEMS 16 - 21) ....ovvvoeeeeeeeeenreeeenne. 1
625229G0101 OYSTER
625229G0103 TAN
625229G0104 GREY
625229G0108 CUSTOM SOLID
16 ok VINYL SEAT BACK COVER ....ooieeieeeeeeeeeeeeeeeeeeeeseessee s 1
625234G01 OYSTER
625234G03 TAN
625234G04 GREY
625234G08 CUSTOM SOLID
17 625239 PLASTIC SEAT BACK COVER ......veiveioveoieeeeeoeeeeeeeeeeeee e 1
18 625233 FOAM PADDING (SEAT BACK) .....veveeverieeeeeeeeeeeseeseeeeesee e 1
19 625231 SEAT BACK BOARD (WOOD) ......eeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeseeeeeseeoe 1
20 * FLAT STAPLE ..ottt st e ee e ee et eneee e es e AR
21 17618G1 NYLON CLAMP (NOT ILLUSTRATED).......ovvoeeeeeeeeeeeeeee s 1

Page L-10



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

22

23 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG ..oeviiiiiiiiie e 4
24 00664G7 LOCK WASHER (SS), L/4" ...t 4
25 01075G01 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG....ovviiirieeeieee e 4
26 11027G2 LOCK NUT, 1/4" = 20 ..ottt 2
27 618206 BAG HOLDER ASSEMBLY (INCLUDES ITEMS 28 - 29) ......ccccveeiiiiieeeeee, 1
28 610642 BAG HOLDER BRACKET ....cititiiiiiiiiieie ettt 1
29 608051 BAG RETAINER CLAMP .....oiiiiiiiie et 2
30 71853G01 BAG RETAINER STRAP ... 1
31 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG ...oeeiiiiiiiiee ettt 2
32 01102G01 CARRIAGE BOLT (SS), 1/4" - 20 X 1 1/2" LG...evviiiiieieee e 2
33 71811G03 SEAT SUPPORT BRACKET ...ttt 2

Page L-11



SEATING AND BAG HOLDER - GOLF CAR

Notes:

Service Parts Manual

Page L-12







e TOW BAR HITCH ASSEMBLY includes items 28 - 43

@ TIE ROD ASSEMBLY includes items 30 - 34

Front of vehicle

Page M-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 603020 TOW BAR RETAINER .....ooovoviieeeeseeseeeeeeeeeee et enees s 1
2 625816 BACKING PLATE ......oveiveieeeeeeeeee s s et 1
3 600525 HEX FLANGE NUT, M10 = 1.50.......ceveieeeeeieseseeeeeeeeeseeses e eseseenee s, 2
4
5
6 625813 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 7 - 24) ..... 1
7 625458 TOW BAR SWIVEL ...t 1
8 617147 TOW BAR LATCH ...t 1
9 20852G2 COMPRESSION SPRING (SS) ...ecvuiveveveseeieesseeseeseessessesssseseessessesnesnenn. 1
10 25661G02 CUP WASHER, 0.84" O.D X 0.20" LD. .....covoiveseereeeeeeeeeeeeeeeseeseese e, 1
11 13005G4 SOCKET HEAD BOLT, 5/16" - 18 X 0.406" LG........o.vveereeeeeerrereerenenn. 1
12 00565G8 LOCK WASHER, 5/16" ......vovvoiveeveereieeeeeeseseeseesessesessessesseeneenenssssnennen. 1
13 00520G3 ACORN NUT, 5/16" = 18......cvuveiveereieeseeseeeseeseeseeseessessesseesee s 1
14 75360G01 PIVOT PIN oo, 1
15 608793 SPIROL PIN, 3MM X 22MM........ooiveieerieereeeeeeeeeeeeeeeseeseeses oo, 1
16 75340G01 FLAT WASHER, M10.......coooviieiieeeeeseeeeeseseeies s seesessesesesees s s s enennens 2
17 00410G8 HEX HEAD BOLT, 1/2" = 20 X 3" LG ....ovvuveiveeeeseeseeeeesesesenesee e, 1
18 75339G01 SPRING WASHER ........oeieieeeeeeeeeeessees e ese e snesnenes 1
19 625582 TOW BAR PIVOT ...ttt 1
20 00571G5 FLAT WASHER, 5/16" .....ooovoeeeeeeeeeereseeseeesesees s ssesseseesnees s nsssenesnen. 2
21 11098G8 LOCK NUT, 1 3/8" = 12.....coovoieeeeeeeeeeeeeeeeeseseseesesveseenese s, 1
22 625819 WARNING DECAL (NOT ILLUSTRATED) ......ooovieieeeeeseeseeseesenennene 1
23 75362G01 LATCH STOP ...t 1
24 625814 TOW BAR WELDMENT .....ovovieieeeeeeeeeeeseeesse e 1
25
26
27 625812 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE)

(INCLUDES ITEMS 28 = 43) ..o, 1
28 625810 TOW BAR HITCH ..o 1
29 625811 TIE ROD ASSEMBLY (INCLUDES ITEMS 30 - 34).....ccocoviivivseesesrsnes 1
30 625646 TIE ROD LINK .o 1
31 70902G01 TIE ROD END (DRIVER SIDE) ......ovoivoieoieeeeeeeeeeeeeeeeeeee e 1

Page M-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 70902G02 TIE ROD END (PASSENGER SIDE) ......ccviiiiiiiiic e 1
33 01069G01 JAM NUT, M12 X 1.25" - 05 (DRIVER SIDE).......cccccoiiiiiiiiiinieeene 1
34 01069G02 JAM NUT, M12 X 1.25" - 05 (PASSENGER SIDE) .......cccccvvviiiiinnnn. 1
35 75307G01 BEARING ..ot 1
36 75292G01 PIVOT BOLT .ottt 1
37 75309G01 THRUST BEARING ..o 2
38 00566G6 SPRING LOCK WASHER, 3/8" ......eiiiiiitiiieee et 1
39 00533G8 HEX NUT, 1/2" - 13ttt 1
40 10387G1 COTTER PIN, 0.125" X 1.50".....ceiieiiiieiee e 1
41 75342G01 FLAT WASHER, 1.75" O.D X 0.781" I.D .....oooiiiiiiiiiiiiei 1
42 00518G8 CASTLE NUT, 3/4™ - 16 ..ottt 1
43 00734G1 LOCK NUT, 7/16" - 14 ..ottt 2
44 10387G1 COTTER PIN, 0.125" X 1.50" ... 1

Page M-4



a CASUAL TOW BAR KIT includes item 2

a CASUAL TOW BAR ASSEMBLY includes items 3 - 16

o TIE ROD ASSEMBLY includes items 5 -7

Spindle Arm

Front Axle

Front of vehicle

Page M-5




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 625284 CASUAL TOW BAR KIT (INCLUDES ITEM 2) ...ccvviiiiiiieieee e 1
2 625282 CASUAL TOW BAR ASSEMBLY (INCLUDES ITEMS 3 -16)........c..c...... 1
3 625327 TOW BAR WELDMENT ....ocoiiiiiiiiei e 1
4 625328 TIE ROD ASSEMBLY (INCLUDES ITEMS 5 - 7).ccciiiiiiiiiiiiieeeiees 1
5 625329 TIE ROD WELDMENT ...oiiiiiiiiiii e 1
6 70902G01 TIE ROD END (DRIVER SIDE) ......ccviiiieiiiiieee e 1
7 01069G01 JAM NUT, M12 - 1.25 .. 1
8 16783G1 FERRULE ..ottt ettt 1
9 14869G5 WIRE ROPE, 68" LG ..oiiiiiiiiiiee e 1
10 75068G01 SAFETY PIN .o 1
11 00734G1 LOCK NUT, 7/16" - 14 ...eeiiiiiiiieee ettt 1
12 75060G01 COUPLING L.ttt e e e e 1
13 75035G02 HEX HEAD PLUG WITH HOLE, 1/4" - 18 .....ooviieeieeeee e 1
14 14869G3 WIRE ROPE, 20" LG ..ottt 1
15 75067G01 FERRULE ...ootiiiiiiiii et 1
16 625820 WARNING DECAL ...ttt 1

Page M-6



o SUN TOP KIT includes items 2 - 5
o HARDWARE KIT includes items 6 - 19

e SUN TOP KIT includes items 3 - 5, 23

@ SUN TOP KIT includes items 3 - 5, 25

SUN TOP

DETAIL C
(FRONT)

(REAR)

DETAIL A

DETAIL B

Page N-1




SUNTOP Front of Vehicle

°.0 00"

©)

DETAIL A

DETAIL B

(Outside Tubing
On Sun Top)

@ SUN TOP KIT includes items 28 - 32 / /

@ SUN TOP KIT includes items 29 - 32, 51
Front of Vehicle

QD DETAILC

(Front)

Page N-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 625299G01 | SUN TOP KIT (INCLUDES ITEMS 2 = 5) ....ooovoeeeeeeeeeeeeeeeeeeeeeseeee e 1
2 625290 SUN TOP (TAN) ..ottt 1
3 625294 FRONT STRUT ...ttt 1
4 75046G01 REAR STRUT ..o 2
5 625296 HARDWARE KIT (INCLUDES ITEMS 6 = 19) ......cooooveevreeeeseeseeseseesseneene 1
6 * HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG.....cveeeeeeveeeeeeereeseeeeeeeeeene 4
7 * FLAT WASHER, 5/16" ... 4
8 * LOCK WASHER, 5/16" .........oovereeeeeeeeeeeoseeeseseeseeseeseese e 4
9 * SPACER, 0.328" ID X 0.75" OD X 0.5" LG.....cvvoevereeeseeeeesreseeereneenn. 2
10 * FLAT WASHER, 5/16" ..o 6
11 * HEX HEAD BOLT, 1/4" - 20 X 2 1/2" LG.eeveeeeeeeeeeeeeeeeeeeseeeeeeeeeeene 4
12 * FLAT WASHER (SS), /4" .....ooooeoeeeeeeeeeeeeee e 8
13 * SPACER (PLASTIC), 0.28" ID X 0.56" OD X 0.74" LG .....coocvveeveen.n. 4
14 * LOCK NUT (SS), 1/4" = 20 ....eeeeeeeeeeeeeeeeseeseeeee oo 4
15 * END CAP, 1" SQ oot eeee e 2
16 * HEX HEAD BOLT (SS), 5/16" - 18 X 1 3/4" LG ....ovvovveeeeeeeeeerreeeene 4
17 * FLAT WASHER (SS), 5/16" ......vvoeveeeeeeeeeseseeseeesee e seeesee s 8
18 * TEFLON WASHER, 5/16" ......ceoveeeoeeeeeeeeeeseeeeeeeeeeeeeees e seeeesnes 4
19 * LOCK NUT (SS), 5/16" = 18......veeeeeeeeeeeeeseeereeeeeeseesese s, 4
20
21
22 625299G02 | SUN TOP KIT (INCLUDES ITEMS 3 - 5, 23) c...eovoeeieeeeeeeeeeeeeeeeeees e 1
23 625291 SUN TOP (OYSTER) ...ttt eeeeeeeeeeeeeeeeeeeee e 1
24 625299G03 | SUN TOP KIT (INCLUDES ITEMS 3 -5, 25) ....ooovoeeeeeeeeeeeeereeeeeseeeseseseeenene 1
25 625292 SUN TOP (BLACK) ... 1
26
27 634553G01 | SUN TOP KIT (INCLUDES ITEMS 28 - 32) ....cveeeeeeeeeeeeeeeeeeeeeeeeseeseeneeen. 1
28 602672 SUN TOP (TAN), 80" LG ..o 1
29 634791 FRONT STRUT ...t 1
30 602743 REAR STRUT (DRIVER SIDE).......co.ivieeiieieeeeeseeeeeeseeeeesseseeese e 1
31 602741 REAR STRUT (PASSENGER SIDE) .......oveieieeeeeeeeeeeseeseeeseeeeeeee e 1

Page N-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | 634554 HARDWARE KIT (INCLUDES ITEMS 33 - 48) .....ccovvvoiveeeeeeeeeeeseeseeone. 1
33 | 634806 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG ..eorveeeeeeeee e 4
34 | 634811 FLAT WASHER, 5/16" ......eoeeeoeeeeeeeeeeeeseeeeeeeeeseees e 4
35 | 634810 LOCK WASHER, 5/16" .....veorverereereeeeeeeseeeeeeseeeseeeesseesseeesseeseeseseeseee 4
36 | 634807 SPACER, 0.328" ID X 0.75" OD X 1/2" LG ...veevveeeve e 2
37 | 634808 FLAT WASHER, 5/16" .....vceeeeeeee e eeeeeeee e 6
38 | 00674G8 HEX HEAD BOLT (SS), 3/8" - 16 X 5" LG w..ovvereeeeresreeeeeeeeseeeeeee. 2
39 | 00679G1 FLAT WASHER (SS), 3/8" ..eoveeeeeeeeeeeeeereeeeeeseeeeesesesseesseesseseeseseee 16
40 | 18716G1 SPACER, 0.75" OD X 2.88" LG «....oveoeveeeeeeeeeeseeeeseeeseeeeseeeseeseeee 2
41 | 00653G1 FLAT WASHER (SS), 3/8" ..ooveeeeeeeeeeeeeseeeeeeeeeeseeeeeeesseeeseeeeeeeeseeeee 2
42 | 00891G5 LOCK NUT, 3/8" = 16 ....eeeeveeeeeeeeeseeeeeeeeseeeeeeeeeeseeees e eeeeesseees e 10
43 | 00665G5 HEX HEAD BOLT (SS), 3/8" - 16 X 1 3/4" LG ..vovvveeeeereereesreeeere. 4
44 | 00771G5 NYLON WASHER, 3/8" ......coveeeeeeeeeeeeeeseeeeseeeeseeeseeeeeee s s 4
45 | 00665G3 HEX HEAD BOLT (SS), 3/8" - 16 X 2 1/2" LG ..voeeveeeeereereseeeeeree. 2
46 | 24647G1 SPACER, 0.39" ID X 0.75" OD X 0.29" LG +....vveereerereseeereereesreeeneens 2
47 | 00665G6 HEX HEAD BOLT (SS), 3/8" = 16 X 2" LG v.evveeeeeeveeereereeeeeseereseeee 2
48 | 19853G1 END CAP, 1" SQ oo eeeee e ee e 2
49
50 | 634553G02 [ SUN TOP KIT (INCLUDES ITEMS 29 - 32, 51).....coveeeieeeeerereseeseeseseseseeeseeas 1
51 | 27604G01 SUN TOP (WHITE), 80" LG..veeeeeeeeeeereseeseseeeeeeeeseeseeeesseessee s eeseseeeens 1
52
53
54
55
56
57
58

Page N-4



Front Top Q\
Strut \ -

- REAR VIEW MIRROR

Setscrew

@ REAR VIEW MIRROR KIT includes items 60 - 62

)

/@/%

Front of
Vehicle

4

FULL WINDSHIELD
@ WINDSHIELD KIT includes items 75, 91 - 93

@ WINDSHIELD KIT (2+2) includes items 75, 93, 97

@ HARDWARE KIT includes items 76 - 79

SPLIT WINDSHIELD

@ WINDSHIELD KIT, SPLIT includes items 70 - 75

@ WINDSHIELD KIT, SPLIT (2+2) includes items 70 - 75

Page N-5




WEATHER ENCLOSURE

BAG AND RAIN CURTAIN

Page N-6



WEATHER PROTECTION

Page N-7 Service Parts Manual




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 60 - 62) ......c.ccovovvernireinneene 1
60 19496G1 REAR VIEW MIRROR ..o 1
61 19502G2 SUPPORT BRACKET ..ottt 1
62 19527G1 SCREW (SS), #8 - 32 X 5/8" LG .....eeviiiiiie e 1
63
64 625279G01 WINDSHIELD KIT, SPLIT (INCLUDES ITEMS 70 - 75)...ccceiiiiiieeeciiirneeeees 1
65
66
67
68
69
70 603201 LOWER LATCH ..ottt 2
71 604115 GROMMET ...t e e 4
72 625230 UPPER LATCH ... 2
73 71963G01 WARNING DECAL ..ottt 1
74 625228 SASH, 10" LG .ot 2
75 625271 HARDWARE KIT (INCLUDES ITEMS 76 - 79) ....ccoviiieieineeeereee e 1
76 00753G5 PHILLIPS TRUSS HEAD MACHINE SCREW, 1/4" - 20 X 2" LG ...... 2
77 01110G01 FLAT WASHER (SS), 1/4" ..ot 4
78 625278 RUBBER GROMMET ...ttt 2
79 00654G2 LOCK NUT (SS), 1/4" - 20 ...eeeeeiieee it 2
80
81
82 625279G02 WINDSHIELD KIT, SPLIT (2+2) (INCLUDES ITEMS 70 - 75) ....ooeeiiiiieiiiene 1
83
84
85
86
87
88
89

Page N-8



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
90 625279G03 | WINDSHIELD KIT, FULL (INCLUDES ITEMS 75, 91 - 93) ....covvoveeerereeeeene. 1
91 625277 WINDSHIELD ASSEMBLY, FULL (INCLUDES ITEMS 73, 92) ................ 1
92 625276 WINDSHIELD FULL «.coveoeeeeeeeee e eseees s 1
93 625227 YN = A1 I O 2
94
95
96 625279G04 | WINDSHIELD KIT, FULL (2+2) (INCLUDES ITEMS 75, 93, 97)....ccooeeveenn.n.. 1
97 634285 WINDSHIELD ASSEMBLY, FULL (2+2) (INCLUDES ITEMS 73, 98)........ 1
98 634234 WINDSHIELD, FULL (242) ...veeveeeeeeeeeeeeeeceseeeeeee s 1
99
100
101 | 634541 WEATHER ENCLOSURE (3 SIDED) (TAN)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS .........co.covvvveen.n.. 1
102 | 634542 WEATHER ENCLOSURE (3 SIDED) (OYSTER)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS .........cc.covveere.n.. 1
103 | 634543 WEATHER ENCLOSURE (3 SIDED) (HUNTER GREEN)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS .........ccovvveeee.n.. 1
104 | 634544 WEATHER ENCLOSURE (4 SIDED) (TAN)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS .................... 1
105 | 634545 WEATHER ENCLOSURE (4 SIDED) (OYSTER)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS .................... 1
106 | 634546 WEATHER ENCLOSURE (4 SIDED) (HUNTER GREEN)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS ................... 1
107
108 | 75191G01 BAG COVER AND RAIN CURTAIN KIT ....covoiveieeeeeeeieeeeeseeeeeeseeeeseeeeene. 1
109
110 | 625581 BAG COVER KIT (OYSTER) ...eoveeeeeeeeseeeeee e eeee e eeeeeeee e 1
111 | 625583 BAG COVER KIT (TAN) .....oveiveieeeeeeeeeeseeeeeeeseeeeseeeeeeseeesessees s 1
112 | 625585 BAG COVER KIT (GREEN) .....coveivereeeeseeeeeeeeseeeeeeeeeeeseeesee e 1

Page N-9




WEATHER PROTECTION

Notes:

Service Parts Manual Page N-10



a WHEEL AND TIRE ASSEMBLY, LINKS includes items 2 - 4

m WHEEL AND TIRE ASSEMBLY, SURE TRAIL includes items 3 - 4, 11

@ WHEEL AND TIRE ASSEMBLY, HOLE - N - ONE includes items 4, 16 - 17

@ ALLOY WHEEL AND TIRE ASSEMBLY includes items 22 - 24 (FREEDOM ONLY)

FRONT REAR

Page P-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

1 28757G01 WHEEL AND TIRE ASSEMBLY, LINKS

18 X 8.5 - 8 (INCLUDES ITEMS 2 = 4) ... 4
2 28764G01 TIRE, CARLISLE LINKS.......oveooeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
3 28759G01 WHEEL RIM (4 LUG) ..ot eeeeeee e 1
4 11657G2 VALVE STEM.....ocivoieeeeeeeeeeeeeeeeeeeseeseee e eeseeeeeeeeeeseeeeeesee s 1
5 14723G1 UL N U 7 T 16
6 12091G2 SPINDLE CAP ...t 2
7 74175G01 MOLDED DUST CAP.....ooooeeieeeeeeeeeeeeeoeeee e eeeeeee e eese e s eeeeee e 2
8
9
10 28842G01 WHEEL AND TIRE ASSEMBLY, SURE TRAIL

18.5 X 8.5 - 8 (INCLUDES ITEMS 3 = 4, 11) ... 2
11 28764G06 TIRE, USA TRAIL .eoveeeeeeeeeeeeeeee e 1
12 14723G1 LUG NUT, 172" = 20 oo eeeeeeeee oo 8
13
14
15 612772 WHEEL AND TIRE ASSEMBLY, HOLE - N - ONE

18 X 8.5 - 8 (INCLUDES ITEMS 4, 16 = 17) ccv.oeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeneeeee 2
16 612771 KENDA TIRE, HOLE = N = ONE ...covoiveeeeieeeeeeeeeseeeeeeseeeseeeseseeeseesnens 1
17 612770 WHEEL, MONITOR 8" .......oooooieeeeeeee oo 1
18 14723G1 LUG NUT, 172" = 20 oo 8
19
20
21 600599 ALLOY WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 22 - 24)

(FREEDOM ONLY) ... 4
22 601768 TIRE, TOUR MAX, 205 / 50 = 10 .....coveeveeeeeeeeeeeeeeeeeeeeeseeeseeeeeeeseee s 1
23 601766 ALLOY WHEEL ...t 1
24 | 601767 VALVE STEM....oooeoeeeeeeeeeeeeeeeeeeeee e seeeeeeeee e s eeee e eeeee e 1
25 605310 ALLOY WHEEL LUG NUT, 1/2" = 20......veoveeeeeeeee oo 16
26 601353 ALLOY WHEEL CAP ... eee e seeene e 4
27 615617 HUBCAP (GOLD)......coveeveeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeee e eeee e seee s 4
28 615618 HUBCAP (SILVER) ..o eeeeeeeeeseeseseeeeseese e seees e eeeessee s 4

Page P-2



WHEELS AND TIRES

Notes:

Page P-3 Service Parts Manual







A Textron Company

E-Z-GO Division of Textron Inc.,
1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Service Parts Manuals, as well as Repair and Service Manuals
are available from a local Distributor,an authorized Branch,
Genuine E-Z-GO Parts & Accessories Department or at www.shopezgo.com.

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron Inc.

Technical Communications Department



	SP_634464_MODEL PAGE_19AUG2013.pdf
	SERVICE PARTS MANUAL
	48V ELECTRIC POWERED GOLF CARS
	TXT FLEET
	TXT FREEDOM
	TXT SHUTTLE 2+2
	STARTING MODEL YEAR 2014


	BATTERY PROLONGED STORAGE
	BATTERY DISPOSAL

	SP_634464_HOW TO USE_19AUG2013.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	SP_634464_BATTERY CHARGER_19AUG2013.pdf
	1 632874 48V BATTERY CHARGER, 3 METER CORD 1
	2 632877 48V BATTERY CHARGER, 5.5 METER CORD 1
	3 605834 NYLON CLAMP, 36" (NOT ILLUSTRATED) 1
	1 632881 WORLD CHARGER, 48V, 3 METER CORD 1
	2 632882 WORLD CHARGER, 48V, 5.5 METER CORD 1
	3 605834 NYLON CLAMP, 36" (NOT ILLUSTRATED) 2

	SP_634464_D-BRAKES_19AUGUST 2013.pdf
	BRAKES
	BRAKES
	BRAKES
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 70259G02 BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG 1
	13 70581G01 ACETAL FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED) 1
	19
	20 12416G2 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED) AR
	21
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624690 BRAKE CABLE, 37.06" (DRIVER SIDE) 1
	26 624691 BRAKE CABLE, 46.81" (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING (SS), 13/32" 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM, PARK BRAKE 1
	42 71215G01 SETSCREW, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" LG 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT (SS), 1/4" - 20 2
	51
	52
	53 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63) 1
	54 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64) 1
	55 612411 BRAKE SHOE, LEADING 2
	56 612412 BRAKE SHOE, TRAILING 2
	57 612413 DUST COVER 1
	58 612415 BRAKE SPRING, BOTTOM 1
	59 612414 BRAKE SPRING, TOP 1
	60 612416 SHOE CLAMP 2
	61
	62
	63 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	64 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	65
	66
	67 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	68 15126G1 LOCK NUT, 5/16" - 24 8
	69 15485G1 FLAT WASHER, 1/4" 2
	70
	71 19186G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73) 2
	72 18500G2 BRAKE DRUM 1
	73 19862G1 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	74
	75
	76 15487G1 FLAT WASHER, 1 3/8" O.D. 2
	77 612928 CASTELLATED NUT, 5/8" - 18 2
	78 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	79
	80 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	81 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	82
	83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 84 - 110) 1
	84 70686G02 BRAKE PEDAL 1
	85 70611G02 PARK BRAKE PEDAL 1
	86
	87 70257G01 SERVICE BRAKE PAD 1
	88 70256G01 PARK BRAKE PAD 1
	89 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	90
	91 70258G03 SERVICE BRAKE PEDAL PLATE 1
	92 70682G01 PIVOT PIN 1
	93 70681G01 TORSION SPRING 2
	94 01071G01 PUSHNUT, 5/16" 2
	95 00737G8 PHILLIPS FLAT HEAD SCREW, #10 - 24 X 1" LG 4
	96 00739G1 RUBBER NUT, #10 - 24 2
	97 74535G01 BRAKE PEDAL STANDOFF 2
	98 27137G01 CONICAL SPRING 2
	99 14390G01 LOCK NUT, #10 - 24 2
	100 10606G8 MICRO SWITCH 1
	101 00645G2 PHILLIPS PAN HEAD SCREW, #6 - 32 X 1 1/4" LG 2
	102 00559G5 FLAT WASHER, #10 2
	103 00559G3 FLAT WASHER, #6 4
	104 00565G3 LOCK WASHER, #6 2
	105 00525G5 HEX NUT, #6 - 32 2
	106 13514G1 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6 2
	107 00642G8 FLAT WASHER, 5/16" 2
	108 14628G1 FASTON TAB 2
	109 24605G1 WIRE HARNESS, BRAKE LIGHT 1
	110 17618G1 NYLON CLAMP 2
	111 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121) 1
	112 00532G4 HEX NUT 2
	113 629486 HEX NUT, 5/16" - 24 1
	114 28082G01 EQUALIZER BRACKET 1
	115 15121G1 FLAT WASHER, 5/16" 2
	116 17979G1 ACCELERATOR ROD BUSHING 1
	117 23061G2 TUBE 1
	118 23463G1 COMPRESSION SPRING 1
	119 27330G01 BRAKE YOKE 1
	120 11098G9 HEX LOCK NUT, 5/16" - 24 1
	121 612557 COMPENSATOR ROD LINK 1

	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES

	SP_634464_E-ELECTRICAL_16AUGUST2013.pdf
	1 *** BATTERY, 8V - T8V ........................................................................................ 6
	2 *** BATTERY, 8V - T8V, HYDROLINK 6
	3 *** BATTERY, US, 8V 6
	4 *** BATTERY, US, 8V, FLOWRITE 6
	5 *** BATTERY, 8V - T890, HYDROLINK 6
	6 *** BATTERY, 8V - T890 6
	7
	8
	9 01101G01 HOLD DOWN BOLT (SS), 5/16" - 18 2
	10 612867 BATTERY RETAINER 1
	11 11027G1 LOCK NUT, 5/16" - 18 2
	12 613236 6 AWG WIRE, BLUE, 380MM (15") 4
	13 613237 6 AWG WIRE, BLUE, 150MM (5.90") 1
	14 00702G2 HEX NUT, 5/16" - 18 12
	15 17618G1 NYLON CLAMP AR
	16
	17 624514G01 FNR SWITCH 1
	18 628027 FNR SWITCH HOLDER 1
	19 18436G1 PLASTIC RIVET 2
	20 00993G01 LOCK WASHER, SILICON BRONZE, 5/16" 2
	21 28418G01 HEX NUT, 5/16" - 18, BRASS 2
	22 620422 SPEED SENSOR, 48V 1
	23 73277G01 RETAINING RING 1
	24 00993G02 LOCK WASHER, SILICON BRONZE, 1/4" 2
	25 28418G02 FLANGED LOCK NUT, 1/4" - 20 2
	26 10570G11 RIVET (SS), 3/16" X 0.70" 1
	27 27327G02 TWISTED CABLE CLAMP 1
	28 71055G01 RIVET, 3/16" (ALUMINUM) 4
	29 613304 CHARGER RECEPTACLE, DELTA - Q, 48V 1
	30 * CHARGER HARNESS 1
	31 625805 MAIN HARNESS, 48V 1
	32 18027G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	33 33639GXX KEY SWITCH (WITH LIGHTS) 1
	34 18602G1 KEY SWITCH 1
	35 17955G1 KEY SWITCH (GROUP KEYS) 1
	36 00568G6 LOCK WASHER, 3/4" 1
	37 17137G1 FACE NUT, 3/4" - 20 1
	38 625242 DECAL, CENTER COMPARTMENT WITH LIGHTS 1
	39 00438G6 HEX HEAD CAP BOLT, 5/16" - 18 X 3/4" LG 2
	40 11027G1 FLANGED HEX NUT, 5/16" - 18 2
	41 613271 REVERSE WARNING BUZZER (CONTINUOUS TONE) 1
	42 01041G01 RIVET, 5/32" DIA 2
	43 625267 DECAL, CENTER COMPARTMENT, KEY SWITCH, ON - OFF 1
	44 628022 CENTER COMPARTMENT 1
	45 631104 CENTER COMPARTMENT WITH SOC 1
	46 33636G05 STATE OF CHARGE METER (SOC) 1
	47 25978G74 WIRE ASSEMBLY, RED, #18 (NOT ILLUSTRATED) 1
	48 625243 DECAL, CENTER COMPARTMENT WITH LIGHTS AND SOC 1
	49 625268 DECAL, CENTER COMPARTMENT, ON - OFF AND SOC 1
	50 74018G01 SOC HARNESS (NOT ILLUSTRATED) 1
	51 625224 CENTER COMPARTMENT DIVIDER 1
	52 628019 SAFETY LABEL, PVT CONSOLE 1
	53
	54 606947 BATTERY TERMINAL COVER 6
	55 604884 DC/DC CONVERTER 1
	56 632372 TAPPING SCREW, #10 - 32 X 3/4" LG 4
	57 633303 DC/DC CONVERTER BRACKET 1
	58 605888 DC/DC CONVERTER HARNESS 1
	59 16816G5 RATCHET RIVET, 0.187" X 0.550 (NOT ILLUSTRATED) 1
	60 00414G6 HEX HEAD CAP BOLT, 1/4" - 20 X 3/4" LG 2
	61 00559G7 FLAT WASHER, 1/4” 4
	62 00891G2 LOCK NUT, 1/4" - 20 2
	63 32860G1 HORN 1
	64 17318G1 HORN MOMENTARY SWITCH 1
	65 27068G01 HORN SWITCH BOOT 1
	66 608397 HORN PLATE 1
	67 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	68 17318G2 HORN SWITCH CAP AND NUT 1
	69 00414G5 HEX HEAD CAP BOLT, 1/4" - 20 X 5/8" LG 1
	70 00559G7 FLAT WASHER, 1/4” 1
	71 14390G4 LOCK NUT, 1/4" - 20 1
	72
	73
	74 01041G01 RIVET, 5/32" DIA 2
	75 22674G1 FUSE BLOCK 1
	76 18392G1 FUSE, 15 AMP 3
	77 75113G02 HOUR METER ASSEMBLY KIT ((INCLUDES ITEMS 78 - 80) 1
	78 10570G11 RIVET (SS), 3/16" X 0.70 2
	79 75117G01 HOUR METER HARNESS 1
	80 74720G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 81 - 83) 1
	81 620133 HOUR METER 1
	82 74716G01 BRACKET 1
	83 74696G01 RETAINER CLIP 1
	84 75107G02 TURN SIGNAL SWITCH KIT (INCLUDES ITEMS 85 - 89) 1
	85 17867G1 TURN SIGNAL SWITCH ASSEMBLY 1
	86 32307G3 FLEX LOOM, 3/8" X 8" LG 1
	87 17618G1 NYLON CLAMP 2
	88 20965G3 STEERING COLUMN COVER 1
	89 21640G1 FLASHER UNIT 1
	90
	91 602928 HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 93 - 99) 1
	92 603328 HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 93 - 98, 100) 1
	93 74004G01 HEADLIGHT BULB 1
	94 604539 TURN SIGNAL BULB 1
	95 * BULB RETAINER 1
	96 608328 BUTTON HEAD TORX SCREW, M3 - 1.3 X 14 1
	97 607487 TURN SIGNAL WIRE HARNESS 1
	98 615459 COLLAR 1
	99 * HEADLAMP W/O BULBS (PASSENGER SIDE) 1
	100 * HEADLAMP W/O BULBS (DRIVER SIDE) 1
	101 625280 HEADLAMP BEZEL (DRIVER SIDE) 1
	102 625281 HEADLAMP BEZEL (PASSENGER SIDE) 1
	103 626275 CLIP 2
	104 626276 CLIP 2
	105 626277 CLIP 2
	106 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 6
	107 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	108 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	109 22288G1 TAILLIGHT ASSEMBLY (INCLUDES ITEM 95) 2
	110 21759G1 TAILLIGHT BULB 1
	111 00513G4 PHILLIPS PAN HEAD SCREW, #8 X 1.5" LG 4
	112 71425G01 TAPPING SCREW, #8 - 18 X 0.75 8
	113 71364G02 "J" SPEED NUT, #8 8
	114 14601G11 RIVET, 3/16" X 9/16" LG 4
	115
	116
	117
	118
	119 71102G01 HEX HEAD CAP BOLT, 1/4" - 20 X 3/4" LG 4
	120 71102G03 HEX HEAD CAP BOLT, 1/4" - 20 X 1.15" LG 4
	121
	122 605967 DC/DC CONVERTER KIT (INCLUDES ITEMS 55 - 59, 123 - 125) 1
	123 00438G6 HEX HEAD CAP BOLT, 5/16" -18 X 3/4" LG 2
	124 01110G01 FLAT WASHER, 1/4" 2
	125 11098G6 LOCK NUT, 5/16" - 18 2
	126
	127 31539G1 NYLON CLAMP (NOT ILLUSTRATED) AR
	128 625806 ACCESSORY HARNESS (NOT ILLUSTRATED) 1
	129 634271 SOC JUMPER HARNESS (NOT ILLUSTRATED) 1
	130 634272 REVERSE BUZZER JUMPER HARNESS (NOT ILLUSTRATED) 1
	131
	132
	133
	134 634277 JUMPER HARNESS, 12V POWER OUTLET 1
	135 71078G01 12V POWER OUTLET 1
	136 633988 HARNESS, 12V POWER OUTLET 1
	137 71055G01 RIVET, 3/16 DIA 2
	138
	139 632275 BATTERY FILL SYSTEM (TROJAN) (INCLUDES ITEMS 140 - 141) 1
	140 632278 MANIFOLD, 8V, TWIST-IN 6
	141 614457 SNAKE, HYDROLINK 1
	142 632276 BATTERY FILL SYSTEM (US BAT) (INCLUDES ITEMS 143 - 144) 1
	143 632277 MANIFOLD, 8V, TWIST-IN 6
	144 614457 SNAKE, HYDROLINK 1
	145
	146
	147 633680 USB CHARGER PORT, 5V, 1A 1
	148 633682 HARNESS, USB CHARGER 1
	149 634276 USB JUMPER HARNESS 1

	SP_634464_F_ESC_16AUGUST 2013.pdf
	ELECTRONIC SPEED CONTROL
	ELECTRONIC SPEED CONTROL
	ELECTRONIC SPEED CONTROL
	ELECTRONIC SPEED CONTROL
	1 612756 ELECTRONIC SPEED CONTROL ASSEMBLY, 48V (INCLUDES ITEMS 2 - 13) 1
	2 612632 CONTROLLER, 48V 1
	3 71102G01 HEX HEAD WASHER BOLT, 1/4" - 20 X 3/4" LG 3
	4 73471G01 HEAT SINK 1
	5 73296G01 HEX HEAD BOLT, 8MM X 16MM 3
	6 00565G8 LOCK WASHER, 5/16" 3
	7 00559G8 FLAT WASHER, 5/16" 3
	8 73190G01 THERMAL MOUNTING PAD 1
	9 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	10 617612 POWER WIRE HARNESS, DC 1
	11 620437 6 AWG BLUE WIRE, 675MM 1
	12 620432 6 AWG GREEN WIRE, 400MM 1
	13 612753 COVER ASSEMBLY (INCLUDES ITEMS 14 - 21) 1
	14 73482G01 COVER (WITH GASKET) 1
	15 613048 LABEL (TOW SWITCH) 1
	16 73125G01 TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 17 & 18) 1
	17 * BINDING HEAD SCREW, #5 - 40 4
	18 * HEX NUT, 15/32" - 32 1
	19 73139G01 SEALED NUT, 15/32" - 32 1
	20 73138G02 WIRE HARNESS (TOW SWITCH) 1
	21 17618G1 WIRE TIE 1
	22
	23
	24
	25 613104 SOLENOID ASSEMBLY (INCLUDES ITEMS 26 - 32) 1
	26 73057G01 BRACKET 1
	27 607592 4AWG GREEN WIRE ASSEMBLY, 28" 1
	28 620430 RESISTER ASSEMBLY 500 OHM 1
	29 00414G5 HEX HEAD BOLT 1/4" - 20 X 5/8" LG 2
	30 01110G01 FLAT WASHER, 1/4" 2
	31 11027G2 FLANGED NUT, 1/4" - 20 2
	32 612711 SOLENOID, 48V (INCLUDES ITEMS 33 - 36) 1
	33 00544G4 LOCK NUT, 5/16" - 24 2
	34 00565G8 LOCK WASHER, 5/16" 2
	35 00565G5 LOCK WASHER, #10 2
	36 00526G4 LOCK NUT, #10 - 32 2
	37 73049G01 COVER 1
	38 16469G1 FLAT FENDER WASHER, 1/4" 1
	39 00114G6 HEX HEAD WASHER BOLT, 1/4" - 14 X 3/4" LG 1


	SP_634464_H-MOTOR_19AUG2013.pdf
	1 624105 MOTOR 48V (INCLUDES ITEMS 2 - 10) 1
	2 625886 COMMUTATOR END HEAD 1
	3 626171 ARMATURE 1
	4 626172 FRAME AND FIELD ASSEMBLY 1
	5 625884 BRUSH BOX ASSEMBLY 1
	6 73120G03 BRUSH SPRING 4
	7 73120G25 BRUSH AND TERMINAL SERVICE KIT 1
	8 73120G06 RETAINING RING 1
	9 73120G07 BEARING 1
	10 625885 COVER 1
	11 73277G01 RETAINING RING, 1.66" 1
	12 73328G01 SPEED SENSOR MAGNET 1
	13 01037G02 PAN HEAD TORX SCREW, #10-32 X 1/2" LG 1
	14 620422 SPEED SENSOR HARNESS 1
	15 24261G1 BUMPER SPLINE 1
	16 624109 O-RING, 1 1/2" O.D X 1 3/8" I.D 1

	SP_634464_J-REAR AXLE_19AUG2013.pdf
	1 73500G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 7) 1
	2 614209 AXLE SHAFT (PASSENGER SIDE) 1
	3 614208 AXLE SHAFT (DRIVER SIDE) 1
	4 620348 DIFFERENTIAL COVER 1
	5 620347 RUBBER PLUG 1
	6 15558G1 FLANGED BOLT, 5/16" - 18 X 3/4" LG 10
	7 73050G01 VENT 1
	8 624110 PLUG 3
	9 72763G02 SCUFF GUARD 1
	10
	11 24261G1 SPLINE BUMPER (SEE ELECTRIC MOTOR) 1
	12 00797G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 3
	13 00664G7 LOCK WASHER, 1/4" 3
	14 01110G01 FLAT WASHER 1/4" 3

	SP_634464_K-REAR SUSPENSION_19AUG2013.pdf
	1 76418G01 SHOCK ABSORBER 2
	2 10435G1 SHOCK ABSORBER WASHER 8
	3 10194G1 RUBBER BUSHING 8
	4 00532G6 HEX JAM NUT, 3/8" - 24 4
	5 10044G01 VINYL CAP 4
	6 634528 REAR LEAF SPRINGS (REPLACE LEFT & RIGHT SPRINGS SIMULTANEOUSLY) 2
	7 74207G03 LEAF SPRING, 4 LEAF 2
	8 72618G01 'U' BOLT, 3/8" - 16 X 2" X 2 1/2" LG 4
	9 00560G1 FLAT WASHER, 3/8" 8
	10 11098G5 LOCK NUT, 3/8" - 16 8
	11
	12 70289G02 SPLIT STEEL SPACER 4
	13 624030 FLANGED BUSHING 12
	14 70290G02 SHACKLE PLATE 4
	15 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG 4
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17
	18 14158G1 SHOULDER BOLT, 3/8" - 16 X 3 1/4" LG 2
	19 12262G1 LOCK NUT, 3/8" - 16 2

	SP_634464_M-TOW BAR_19AUG2013.pdf
	1 625284 CASUAL TOW BAR KIT (INCLUDES ITEM 2) 1
	2 625282 CASUAL TOW BAR ASSEMBLY (INCLUDES ITEMS 3 -16) 1
	3 625327 TOW BAR WELDMENT 1
	4 625328 TIE ROD ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 625329 TIE ROD WELDMENT 1
	6 70902G01 TIE ROD END (DRIVER SIDE) 1
	7 01069G01 JAM NUT, M12 - 1.25 1
	8 16783G1 FERRULE 1
	9 14869G5 WIRE ROPE, 6" LG 1
	10 75068G01 SAFETY PIN 1
	11 00734G1 LOCK NUT, 7/16" - 14 1
	12 75060G01 COUPLING 1
	13 75035G02 HEX HEAD PLUG WITH HOLE, 1/4" - 18 1
	14 14869G3 WIRE ROPE, 20" LG 1
	15 75067G01 FERRULE 1
	16 625820 WARNING DECAL 1
	1 603020 TOW BAR RETAINER 1
	2 625816 BACKING PLATE 1
	3 600525 HEX FLANGE NUT, M10 - 1.50 2
	4
	5
	6 625813 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 7 - 24) 1
	7 625458 TOW BAR SWIVEL 1
	8 617147 TOW BAR LATCH 1
	9 20852G2 COMPRESSION SPRING (SS) 1
	10 25661G02 CUP WASHER, 0.84" O.D X 0.20" I.D. 1
	11 13005G4 SOCKET HEAD BOLT, 5/16" - 18 X 0.406" LG 1
	12 00565G8 LOCK WASHER, 5/16" 1
	13 00520G3 ACORN NUT, 5/16" - 18 1
	14 75360G01 PIVOT PIN 1
	15 608793 SPIROL PIN, 3MM X 22MM 1
	16 75340G01 FLAT WASHER, M10 2
	17 00410G8 HEX HEAD BOLT, 1/2" - 20 X 3" LG 1
	18 75339G01 SPRING WASHER 1
	19 625582 TOW BAR PIVOT 1
	20 00571G5 FLAT WASHER, 5/16" 2
	21 11098G8 LOCK NUT, 1 3/8" - 12 1
	22 625819 WARNING DECAL (NOT ILLUSTRATED) 1
	23 75362G01 LATCH STOP 1
	24 625814 TOW BAR WELDMENT 1
	25
	26
	27 625812 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE) (INCLUDES ITEMS 28 - 43) 1
	28 625810 TOW BAR HITCH 1
	29 625811 TIE ROD ASSEMBLY (INCLUDES ITEMS 30 - 34) 1
	30 625646 TIE ROD LINK 1
	31 70902G01 TIE ROD END (DRIVER SIDE) 1
	32 70902G02 TIE ROD END (PASSENGER SIDE) 1
	33 01069G01 JAM NUT, M12 X 1.25" - 05 (DRIVER SIDE) 1
	34 01069G02 JAM NUT, M12 X 1.25" - 05 (PASSENGER SIDE) 1
	35 75307G01 BEARING 1
	36 75292G01 PIVOT BOLT 1
	37 75309G01 THRUST BEARING 2
	38 00566G6 SPRING LOCK WASHER, 3/8" 1
	39 00533G8 HEX NUT, 1/2" - 13 1
	40 10387G1 COTTER PIN, 0.125" X 1.50" 1
	41 75342G01 FLAT WASHER, 1.75" O.D X 0.781" I.D 1
	42 00518G8 CASTLE NUT, 3/4" - 16 1
	43 00734G1 LOCK NUT, 7/16" - 14 2
	44 10387G1 COTTER PIN, 0.125" X 1.50" 1

	SP_634464_N-WEATHER PROTECTION_19AUG2013.pdf
	1 625299G01 SUN TOP KIT (INCLUDES ITEMS 2 - 5) 1
	2 625290 SUN TOP (TAN) 1
	3 625294 FRONT STRUT 1
	4 75046G01 REAR STRUT 2
	5 625296 HARDWARE KIT (INCLUDES ITEMS 6 - 19) 1
	6 * HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 4
	7 * FLAT WASHER, 5/16" 4
	8 * LOCK WASHER, 5/16" 4
	9 * SPACER, 0.328" ID X 0.75" OD X 0.5" LG 2
	10 * FLAT WASHER, 5/16" 6
	11 * HEX HEAD BOLT, 1/4" - 20 X 2 1/2" LG 4
	12 * FLAT WASHER (SS), 1/4" 8
	13 * SPACER (PLASTIC), 0.28" ID X 0.56" OD X 0.74" LG 4
	14 * LOCK NUT (SS), 1/4" - 20 4
	15 * END CAP, 1" SQ 2
	16 * HEX HEAD BOLT (SS), 5/16" - 18 X 1 3/4" LG 4
	17 * FLAT WASHER (SS), 5/16" 8
	18 * TEFLON WASHER, 5/16" 4
	19 * LOCK NUT (SS), 5/16" - 18 4
	20
	21
	22 625299G02 SUN TOP KIT (INCLUDES ITEMS 3 - 5, 23) 1
	23 625291 SUN TOP (OYSTER) 1
	24 625299G03 SUN TOP KIT (INCLUDES ITEMS 3 - 5, 25) 1
	25 625292 SUN TOP (BLACK) 1
	26
	27 634553G01 SUN TOP KIT (INCLUDES ITEMS 28 - 32) 1
	28 602672 SUN TOP (TAN), 80" LG 1
	29 634791 FRONT STRUT 1
	30 602743 REAR STRUT (DRIVER SIDE) 1
	31 602741 REAR STRUT (PASSENGER SIDE) 1
	32 634554 HARDWARE KIT (INCLUDES ITEMS 33 - 48) 1
	33 634806 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 4
	34 634811 FLAT WASHER, 5/16" 4
	35 634810 LOCK WASHER, 5/16" 4
	36 634807 SPACER, 0.328" ID X 0.75" OD X 1/2" LG 2
	37 634808 FLAT WASHER, 5/16" 6
	38 00674G8 HEX HEAD BOLT (SS), 3/8" - 16 X 5" LG 2
	39 00679G1 FLAT WASHER (SS), 3/8" 16
	40 18716G1 SPACER, 0.75" OD X 2.88" LG 2
	41 00653G1 FLAT WASHER (SS), 3/8" 2
	42 00891G5 LOCK NUT, 3/8" - 16 10
	43 00665G5 HEX HEAD BOLT (SS), 3/8" - 16 X 1 3/4" LG 4
	44 00771G5 NYLON WASHER, 3/8" 4
	45 00665G3 HEX HEAD BOLT (SS), 3/8" - 16 X 2 1/2" LG 2
	46 24647G1 SPACER, 0.39" ID X 0.75" OD X 0.29" LG 2
	47 00665G6 HEX HEAD BOLT (SS), 3/8" - 16 X 2" LG 2
	48 19853G1 END CAP, 1" SQ 2
	49
	50 634553G02 SUN TOP KIT (INCLUDES ITEMS 29 - 32, 51) 1
	51 27604G01 SUN TOP (WHITE), 80" LG 1
	52
	53
	54
	55
	56
	57
	58
	59 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 60 - 62) 1
	60 19496G1 REAR VIEW MIRROR 1
	61 19502G2 SUPPORT BRACKET 1
	62 19527G1 SCREW (SS), #8 - 32 X 5/8" LG 1
	63
	64 625279G01 WINDSHIELD KIT, SPLIT (INCLUDES ITEMS 70 - 75) 1
	65
	66
	67
	68
	69
	70 603201 LOWER LATCH 2
	71 604115 GROMMET 4
	72 625230 UPPER LATCH 2
	73 71963G01 WARNING DECAL 1
	74 625228 SASH, 10" LG 2
	75 625271 HARDWARE KIT (INCLUDES ITEMS 76 - 79) 1
	76 00753G5 PHILLIPS TRUSS HEAD MACHINE SCREW, 1/4" - 20 X 2" LG 2
	77 01110G01 FLAT WASHER (SS), 1/4" 4
	78 625278 RUBBER GROMMET 2
	79 00654G2 LOCK NUT (SS), 1/4" - 20 2
	80
	81
	82 625279G02 WINDSHIELD KIT, SPLIT (2+2) (INCLUDES ITEMS 70 - 75) 1
	83
	84
	85
	86
	87
	88
	89
	90 625279G03 WINDSHIELD KIT, FULL (INCLUDES ITEMS 75, 91 - 93) 1
	91 625277 WINDSHIELD ASSEMBLY, FULL (INCLUDES ITEMS 73, 92) 1
	92 625276 WINDSHIELD FULL 1
	93 625227 SASH, 26" LG 2
	94
	95
	96 625279G04 WINDSHIELD KIT, FULL (2+2) (INCLUDES ITEMS 75, 93, 97) 1
	97 634285 WINDSHIELD ASSEMBLY, FULL (2+2) (INCLUDES ITEMS 73, 98) 1
	98 634234 WINDSHIELD, FULL (2+2) 1
	99
	100
	101 634541 WEATHER ENCLOSURE (3 SIDED) (TAN) RECOMMENDED FOR VEHICLES WITH WINDSHIELDS 1
	102 634542 WEATHER ENCLOSURE (3 SIDED) (OYSTER) RECOMMENDED FOR VEHICLES WITH WINDSHIELDS 1
	103 634543 WEATHER ENCLOSURE (3 SIDED) (HUNTER GREEN) RECOMMENDED FOR VEHICLES WITH WINDSHIELDS 1
	104 634544 WEATHER ENCLOSURE (4 SIDED) (TAN) RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS 1
	105 634545 WEATHER ENCLOSURE (4 SIDED) (OYSTER) RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS 1
	106 634546 WEATHER ENCLOSURE (4 SIDED) (HUNTER GREEN) RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS 1
	107
	108 75191G01 BAG COVER AND RAIN CURTAIN KIT 1
	109
	110 625581 BAG COVER KIT (OYSTER) 1
	111 625583 BAG COVER KIT (TAN) 1
	112 625585 BAG COVER KIT (GREEN) 1

	SP_634464_P-WHEELS AND TIRES_19AUG2013.pdf
	1 28757G01 WHEEL AND TIRE ASSEMBLY, LINKS 18 X 8.5 - 8 (INCLUDES ITEMS 2 - 4) 4
	2 28764G01 TIRE, CARLISLE LINKS 1
	3 28759G01 WHEEL RIM (4 LUG) 1
	4 11657G2 VALVE STEM 1
	5 14723G1 LUG NUT, 1/2" - 20 16
	6 12091G2 SPINDLE CAP 2
	7 74175G01 MOLDED DUST CAP 2
	8
	9
	10 28842G01 WHEEL AND TIRE ASSEMBLY, SURE TRAIL 18.5 X 8.5 - 8 (INCLUDES ITEMS 3 - 4, 11) 2
	11 28764G06 TIRE, USA TRAIL 1
	12 14723G1 LUG NUT, 1/2" - 20 8
	13
	14
	15 612772 WHEEL AND TIRE ASSEMBLY, HOLE - N - ONE 18 X 8.5 - 8 (INCLUDES ITEMS 4, 16 - 17) 2
	16 612771 KENDA TIRE, HOLE - N - ONE 1
	17 612770 WHEEL, MONITOR 8" 1
	18 14723G1 LUG NUT, 1/2" - 20 8
	19
	20
	21 600599 ALLOY WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 22 - 24) (FREEDOM ONLY) 4
	22 601768 TIRE, TOUR MAX, 205 / 50 - 10 1
	23 601766 ALLOY WHEEL 1
	24 601767 VALVE STEM 1
	25 605310 ALLOY WHEEL LUG NUT, 1/2" - 20 16
	26 601353 ALLOY WHEEL CAP 4
	27 615617 HUBCAP (GOLD) 4
	28 615618 HUBCAP (SILVER) 4




